SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR161608-05G

EUT Mode : 802.11ax HE8O Full RU

Plot on Channel 5985MHz

Plot on Channel 6225MHz

Spectrum ué] Spectrum uv]:"
RefLevel 10.40 dbm  Offset 21.40 d2 Mode Auto FET RefLevel 10.50 dem  Offset 21.50 d@ Mode Auto FET
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CF 5.985 GHz 1001 pts Span 320.0 MHz CF 6.225 GHz 1001 pts Span 520.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -6.26 dBm RBW 1.000 MHz Peak Power -6.52 dBm RBW 1.000 MHz
Range Low | RangeUp | REBW | Frequency | PoweraAbs | PowerRel |  aLimit | RangeLow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  aLimit |
-160.000 MHz | -120.000 MHz 1.000 MHz 5.62868 GHz -57,45 dbm -51.20 dB -11.20 dB -160.000 MHz | -120.000 MHz 1.000 MHz 6.08148 GHz -58,45 dbm -51.93 dB -11.93 0B
-120,000 MHz -80.000 MH2 1,000 MHz. 5.86644 GHz -57.61 dém -51.35 dé -11.78 dB -120,000 MHz -80.000 MH2 1.000 MHz 6.10516 GHz -58.56 dem -52.04 dB -12.09 dB
-80,000 MHz ~41.000 MHz 1.000 MHz 5.94384 GHz -43,56 dBm -37.30 dB -17.27 dB -80,000 MHz | -41.000 MHz 1.000 MHz 6.14871 GHz -56,15 dém -49.53 dB
41,000 MHz | -40.000 MHz 1.000 MHz 5.94417 GHz -44.66 dBm -38.40 dB 21,73 dB 41,000 MHz | -40.000 MHz 1.000 MHz 6.18417 GHz -44,41 dBm -37.89.dB
40,000 MHz 41.000 MHz 1.000 MHz 6.02563 GHz -37.33 dbm -31.08 dB -14.41 db 40,000 MHz 41.000 MHz 1.000 MHz 6.26517 GHz -32,52 dbm -26.40 db
41,000 MHz 80.000 MHz 1.000 MHz 6.02616 GHz -44.,92 dBm -38.66 dB -18,63 dB 41,000 MHz £0.000 MHz 1.000 MHz 6.26616 GHz -44.07 dBm -37.55d8
80,000 MHz 120.000 MHz 1,000 MHz. 6.10484 GHz -59.22 dBm -52.96 dB -13.01d8 80,000 MHz 120.000 MHz 1.000 MHz 6.34484 GHz -57.97 dém -51.45 dB
120,000 MHz | 160.000 MHz 1.000 MHz 6.13588 GHz 57,72 dBm 51 -11.47 dB 120,000 MHz | 160.000 MHz 1.000 MHz 6.37076 GHz -57.95 dBm S51.42 dB
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CF 6.385 GHz 1001 pts Span 320.0 MHz CF 6.465 GHz 1001 pts Span 520.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -5.88 dBm RBW 1.000 MHz Peak Power -5.26 dBm RBW 1.000 MHz
Range Low | RangeUp | REBW | Frequency | PoweraAbs | PowerRel |  aLimit | RangeLow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  aLimit |
-160.000 MHz | -120.000 MHz 1.000 MHz 6.22516 GHz -58.,62 dbm -52.74 dB -12,74 dB -160.000 MHz | -120.000 MHz 1.000 MHz 6.32340 GHz -57.00 dbm -51.83 dB BEEEED)
-120,000 MHz -80.000 MH2 1,000 MHz. 6.26580 GHz -59.03 dBm -53.15 dé -13.39.d8 -120,000 MHz -80.000 MH2 1.000 MHz 6.34516 GHz -57.87 dém -52.61 dB -12.66 dB
-80,000 MHz ~41.000 MHz 1.000 MHz 6.34384 GHz -48,12 dBm -42.24.dB -22,21dB -80,000 MHz | -41.000 MHz 1.000 MHz 6.42384 GHz -46,25 dBm -40.99 d -20.95 db
41,000 MHz | -40.000 MHz 1.000 MHz 6.34417 GHz -42,46 dBm -36.56 dB -19,92 dB 41,000 MHz | -40.000 MHz 1.000 MHz 6.42417 GHz -37.83 dBm -32.58 dB -15.91dB
40,000 MHz 41.000 MHz 1.000 MHz 6.42563 GHz -36,71 dbm -30.84 db -14.17 db 40,000 MHz 41.000 MHz 1.000 MHz 6.50563 GHz -43,46 dbm -38.20 db -21.53cb
41,000 MHz 80.000 MHz 1.000 MHz 6.42616 GHz -43,19 dém -37.31d8 -17.28 dB 41,000 MHz £0.000 MHz 1.000 MHz 6.50616 GHz -43,16 dBm -37.90 dB -17.86 0B
80,000 MHz | 120.000 MHz 1.000 MHz 6.50484 GHz -58,62 dBm -52.94 d8 -12.99 dB 80,000 MHz | 120.000 MHz 1.000 MHz 6.58388 GHz -58.15 dBm 5289 dB -13.23 0B
120,000 MHz | 160.000 MHz 1.000 MHz 6.52436 GHz -58,36 dBm -52.48 -12,48 dB 120,000 MHz | 160.000 MHz 1.000 MHz 6.59092 GHz -57 66 dBm -52.40 dB -12.40 dB
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Plot on Channel 6545MHz

Plot on Channel 6625MHz

Spectrum 2 pectrum =
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-80 d -80 der
CF 6.545 GHz 1001 pts Span 320.0 MHz CF 6.625 GHz 1001 pts Span 520.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -5.32 dBm RBW 1.000 MHz Peak Power -4.56 dBm RBW 1.000 MHz
Range Low | RangeUp | REBW | Frequency | PoweraAbs | PowerRel |  aLimit | RangeLow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  aLimit |
-160.000 MHz | -120.000 MHz 1.000 MHz 6.41364 GHz -56.99 dBm -51.668 dB -11.68 dB -160.000 MHz | -120.000 MHz 1.000 MHz 6.46580 GHz -56.04 dBm -51.48 dB -11.48 0B
-120,000 MHz -80.000 MHz 1.000 MHz. 642516 GHz | -57.27 dBm -51.95 d8 -12.00 dB -120,000 MHz -80.000 MHz 1.000 MHz. 650516 GHz | -56.69 dBm -52.13d8 | -12.18 dB
-80,000 MHz | -41.000 MHz 1.000 MHz 6.50384 GHz -42,22 dBm -36.90 dB -16,87 db -80,000 MHz | -41.000 MHz 1.000 MHz 6.55934 GHz -51,35 dém -46.768 dB 21,72 dB
41,000 MHz | -40.000 MHz 1.000 MHz 6.50417 GHz -42,15 dBm -36.84 db -20.17 db 41,000 MHz | -40.000 MHz 1.000 MHz 6.58417 GHz -43,18 dBm -38.61 dB -21.94dB
40,000 MHz 41.000 MHz 1.000 MHz 6.58563 GHz -44.,23 dbm -38.97 db -22,30 db 40,000 MHz 41.000 MHz 1.000 MHz 6.66563 GHz -43,46 dbm -38.89 db -22.23cb
41,000 MHz 80.000 MHz 1.000 MHz 6.58616 GHz -41,48 dBm -36.16 dB -16,13 dB 41,000 MHz £0.000 MHz 1.000 MHz 6.66616 GHz -41,03 dém -36.47 dB -16.43 dB
80,000 MHz | 120.000 MHz 1.000 MHz 6.66420 GHz | -59.09 dBm 5377 dB. -14.01 dB 80,000 MHz | 120.000 MHz 1.000 MHz 6.74484 GHz | -58.55 dBm 53988 | -14.03dB
120,000 MHz | 160.000 MHz 1.000 MHz 6.68506 GHz -58.,00 dBm 52,60 db -12,68 dB 120,000 MHz | 160.000 MHz 1.000 MHz 6.77204 GHz -57 .64 dBm -53.07 d -13.07 dB
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Spectrum 2 pectrum =
RefLevel 10.70 dbm  Offset 21.70 d2 Mode Auto FET RefLevel 10.60 dem  Offset 21.60 dB Mode Auto FET
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CF 6.705 GHz 1001 pts Span 320.0 MHz CF 6.785 GHz 1001 pts Span 520.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -4.69 dBm RBW 1.000 MHz Peak Power -4.23 dBm RBW 1.000 MHz
Range Low | RangeUp | REBW | Frequency | Powerabs | PowerRel |  ALimit | RangeLow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-160.000 MHz | -120.000 MHz 1.000 MHz 6.55540 GHz -56,40 dbm 5171 dB -11.71d8 -160.000 MHz | -120.000 MHz 1.000 MHz 6.63924 GHz -55.82 dbm -51.60 dB
-120,000 MHz -80.000 MHz 1.000 MHz. 6.58516 GHz | -56.59 dBm -51.90 dB8. -1195dB -120,000 MHz -80.000 MHz 1.000 MHz. 6.66580 GHz | -56.49 dBm -52.26 d8 |
-80,000 MHz | -41.000 MHz 1.000 MHz 6.66384 GHz -43,97 dém -39.28 dB -19,25 dB -80,000 MHz | -41.000 MHz 1.000 MHz 6.74384 GHz -44.82 dBm -40.59 di
41,000 MHz | -40.000 MHz 1.000 MHz 6.66417 GHz -42,52 dBm -37.82db 21,16 dB 41,000 MHz | -40.000 MHz 1.000 MHz 6.74417 GHz -36,22 dBm -31.99 dB
40,000 MHz 41.000 MHz 1.000 MHz 6.74563 GHz -39.11 dbm -34.42 db -17.75 d 40,000 MHz 41.000 MHz 1.000 MHz 6.62563 GHz -39.06 dbm -34.83 db
41,000 MHz 80.000 MHz 1.000 MHz 6.74616 GHz -46,17 dém -41.48 d 21,45 dB 41,000 MHz £0.000 MHz 1.000 MHz 6.82616 GHz -38,50 dBm -34.36 d8
80,000 MHz 120.000 MHz 1.000 MHz. 6.62484 GHz | -58.65 dBm -53.95 dB. -14.00 dB 80,000 MHz 120.000 MHz 1.000 MHz. 6.00484 GHz | -57.73 dBm -53.50dB |
120,000 MHz | 160.000 MHz 1.000 MHz 6.84116 GHz -57 .64 dBm -52.95 db -12,95 dB 120,000 MHz | 160.000 MHz 1.000 MHz 6.90868 GHz -56.55 dBm -52.32 d
Date: 6.DEC.2021 Date: 6.DEC.
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Plot on Channel 6865MHz

Plot on Channel 6945MHz
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CF 6.865 GHz 1001 pts Span 320.0 MHz CF 6.945 GHz 1001 pts Span 520.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -4.71 dBm RBW 1.000 MHz Peak Power -4.34 dBm RBW 1.000 MHz
Range Low | RangeUp | REBW | Frequency | PoweraAbs | PowerRel |  aLimit | RangeLow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-160.000 MHz | -120.000 MHz 1.000 MHz 6.72148 GHz -56.02 dbm 51.31 6B -11.31d8 -160.000 MHz | -120.000 MHz 1.000 MHz 6.81748 GHz -54.93 dbm -50.50 dB
-120,000 MHz | -80.000 MHz 1.000 MHz 6.74548 GHz | -56.55 dBm 518408 1198 d8 -120,000 MHz  -80.000 MHz 1.000 MHz 6.82516 GHz | -55.70 dBm 513748 |
-80,000 MHz | -41.000 MHz 1.000 MHz 6.78581 GHz -53.81 dBm -49.10 dB 21,27 dB -80,000 MHz | -41.000 MHz 1.000 MHz 6.90384 GHz -41,47 dBm -37.13d8
-41,000 MHz -40.000 MHz 1.000 MHz 6.82483 GHz -31,27 dBm -26.56 d& -23.23d8 -41,000 MHz -40.000 MHz 1.000 MHz 6.90417 GHz -38.27 dBm -33.94 dB
40,000 MHz 41.000 MHz 1.000 MHz 6.90563 GHz -39,80 dBm -35.09 db -16.42 db 40,000 MHz 41.000 MHz 1.000 MHz 6.99563 GHz -41,87 dBm -37.53 db
41,000 MHz 80.000 MHz 1.000 MHz 6.00616 GHz -44.,07 dBm -39.36 dB -10,33 dB 41,000 MHz £0.000 MHz 1.000 MHz 6.08616 GHz -41,46 dBm -37.12d8
80,000 MHz | 120.000 MHz 1.000 MHz 6.98388 GHz | 57,11 dBrm 52.40 dB. 12,74 dB 80,000 MHz | 120.000 MHz 1.000 MHz 7.06292 GHz | -57.85 dBm 535108 |
120,000 MHz | 160.000 MHz 1.000 MHz 6.99092 GHz -57.47 dBm -52.76 db -12,76 dB 120,000 MHz | 160.000 MHz 1.000 MHz 7.07028 GHz -58,45 dBm -54.11 df
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Spectrum Emission Mask Standard: None
Peak Power -4.98 dBm RBW 1.000 MHz
Range Low | RangeUp | REBW | Frequency | PoweraAbs | PowerRel |  aLimit |
-160.000 MHz | -120.000 MHz 1.000 MHz 6.90004 GHz -55.62 dbm -50.63 dB -10,63 B
-120,000 MHz -80.000 MHz 1.000 MHz. 690516 GHz | -55.65 dBm -50.67 dB -10.72 dB
-80,000 MHz | -41.000 MHz 1.000 MHz 6.98384 GHz -39,45 dBm -34.47 dB -14,43 d
-41,000 MHz -40.000 MHz 1.000 MHz 6.98483 GHz -29.01 dBm -24.03 d8 -20.69 dB
40,000 MHz 41.000 MHz 1.000 MHz 7.06563 GHz -41,03 dBm -36.05 db -19.39 db
41,000 MHz 80.000 MHz 1.000 MHz 7.06616 GHz -42,36 dBm 37.37 d8 17,34 d8
80,000 MHz | 120.000 MHz 1.000 MHz 7.14484 GHz | -58.74 dBm -53.75 dB. -13.80 dB
120,000 MHz | 160.000 MHz 1.000 MHz 7.16148 GHz -57.84 dBm -52.86 dB -12,86 dB
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Plot on Channel 6345MHz

Spectrum ué] Spectrum uv]:"
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CF 6.025 GHz 1001 pts Span 500.0 MHz CF 6.185 GHz 1001 pts Span 500.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -4.45 dBm RBW 2.000 MHz Peak Power -4.24 dBm RBW 2,000 MHz
Range Low | RangeUp | REBW | Frequency | PoweraAbs | PowerRel |  aLimit | RangeLow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  aLimit |
-250,000 MHz | -240.000 MHz 2,000 MHz 5.78175 GHz -54.83 dbm -50.38 dB -10,38 dB -250,000 MHz | -240.000 MHz ___ 2.000 MHz 5.04175 GHz -54.93 dbm -50.66 dB
240,000 MHz | -160.000 MHz 2.000 MHz 5.78625 GHz -54.68 dBm -50.23 d8 -10.42 dB 240,000 MHz | -160.000 MHz 2,000 MHz 5.94525 GHz -54.97 dBm -50.73 dB
~160,000 MHz -81.000 MHz 2,000 MHz 5.94375 GHz -28.,99 dém . -160.000 MHz | -81.000 MHz | 2,000 MHz 6.10375 GHz -29.54 dém -25.30 dB
91,000 MHz | -80.000 MHz 2,000 MHz 5.94425 GHz -22,95 dBm 91,000 MHz | -80.000 MHz | 2.000 MHz 6.10425 GHz -23,36 dBm -19.11d8
60,000 MHz 81.000 MHz 2,000 MHz 6.10575 GHz -22,54 dbm 60,000 MHz 81.000 MHz | 2.000 MHz 6.26575 GHz -22,31 dbm -18.07 db
81,000 MHz | 160.000 MHz 2,000 MHz 6.10625 GHz -28,36 dBm 81,000 MHz | 160.000 MHz 2,000 MHz 6.96625 GHz 28,12 dBm 2388 dB
160,000 MHz | 240.000 MHz 2.000 MHz 6.26475 GHz 54,17 dBm 160000 MHz | 240.000 MHz | 2,000 MHz 6.42475 GHz 54,21 dBm -42.96 dB
240,000 MHz | 250.000 MHz 2,000 MHz 6.26525 GHz -54.25 dBm 240,000 MHz | 250.000 MHz | 2.000 MHz 6.42525 GHz -54.29 dBm 50.04 dB

Plot on Channel 6505MHz
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CF 6.345 GHz 1001 pts Span 500.0 MHz CF 6.505 GHz 1001 pts Span 500.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -3.69 dBm RBW 2.000 MHz Peak Power -1.96 dBm RBW 2,000 MHz
Range Low | RangeUp | REBW | Frequency | PoweraAbs | PowerRel |  aLimit | RangeLow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  aLimit |
-250,000 MHz | -240.000 MHz 2,000 MHz 6.10475 GHz -54.86 dbm 51.16 dB -11.16 dB -250,000 MHz | -240.000 MHz ___ 2.000 MHz 6.26425 GHz -52,01 dBm -50.05 dB
240,000 MHz | -160.000 MHz 2.000 MHz 6.10525 GHz -54.78 dBm -51.08 d8 -11.12 dB -240.000 MHz | -160.000 MHz | 2.000 MHz 6.26625 GHz -51.86 dBm -43.90 dB
~160,000 MHz -81.000 MHz 2,000 MHz 6.26375 GHz -28,30 dém -24.61 dB -4.58 dB -160.000 MHz | -81.000 MHz | 2,000 MHz 6.42375 GHz -25.52 dém -23.56 dB
91,000 MHz | -80.000 MHz 2,000 MHz 6.26425 GHz -22,19 dBm -18.49 d -3.49dB 91,000 MHz | -80.000 MHz | 2.000 MHz 6.42425 GHz -19.60 dBm -17.63dB
60,000 MHz 81.000 MHz 2,000 MHz 6.42575 GHz -21.58 dbm -18.26 db -3.28 db 60,000 MHz 81.000 MHz | 2.000 MHz 6.58575 GHz -21.06 dbm -18.10 dB
81,000 MHz | 160.000 MHz 2,000 MHz 642625 GHz 27,94 dBm 24,24 dB 4,22 dB 81,000 MHz | 160.000 MHz 2,000 MHz 6.58625 GHz -26.85 dBm 2480 dB
160,000 MHz 240.000 MHz 2,000 MHz 6.58425 GHz -55.12 dém 51.43 dB -11.54 dg 160,000 MHz 240.000 MHz 2.000 MHz. 6.74175 GHz -52.53 dém -50.56 dB
240,000 MHz | 250.000 MHz 2,000 MHz 6.58525 GHz -55,24 dBm 5154 -11.54 dB 240,000 MHz | 250.000 MHz | 2.000 MHz 6.74525 GHz 53,12 dBm -51.16 dB
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Plot on Channel 6665MHz
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Plot on Channel 6825MHz
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Spectrum Emission Mask Standard: None

Spectrum Emission Mask Standard: None

Peak Power -1.50 dBm RBW 2.000 MHz Peak Power -1.20 dBm RBW 2,000 MHz
Range Low | RangeUp | REBW | Frequency | PoweraAbs | PowerRel |  aLimit | RangeLow | RangeUp | RBW | Frequency | Powerabs | PowerRel |
-250,000 MHz | -240.000 MHz 2,000 MHz 6.42425 GHz -50,34 dbm -48.85 dB -8.85 dB -250,000 MHz | -240.000 MHz 2.000 MHz 6.58475 GHz -49,85 dbm -48.65 dB
-240,000 MHz | -160.000 MH2z 2.000 MHz 6.42575 GHz | -50.13 dBm -48.63 d8 -8.74 dB -240,000 MHz | -160.000 MHz 2.000 MHz. 6.58575 GHz | -49.63 dém -48.43 d8 |
-160,000 MHz | -81.000 MHz 2,000 MHz 6.58375 GHz -25.52 dém -24.03 dB -4.00 dB -160,000 MHz | -81.000 MHz 2,000 MHz 6.74375 GHz -24,70 dBm -23.50 dB
91,000 MHz | -80.000 MHz 2,000 MHz 6.58425 GHz -19.45 dBm -17.96 db -2.96 dB 91,000 MHz | -80.000 MHz 2.000 MHz 6.74425 GHz -19.20 dBm -17.99 dB
60,000 MHz 81.000 MHz 2,000 MHz 6.74575 GHz -20,36 dbm -18.87 db -3.67 db 60,000 MHz 81.000 MHz 2.000 MHz 6.90575 GHz -20,22 dbm -18.01 df
81,000 MHz | 160.000 MHz 2,000 MHz 6.74625 GHz -26,28 dBm 24.79 d8 -4.76 dB 81,000 MHz | 160.000 MHz 2.000 MHz 6.90625 GHz -25,88 dBm 2467 d
160,000 MHz 240.000 MHz 2.000 MHz 6.90475 GHz | -51.61 dBm -50.11 dB -10.15 dB 160,000 MHz 240.000 MHz 2.000 MHz 7.04125 GHz | -48.86 dBm -47.66.dB |
240,000 MHz | 250.000 MHz 2,000 MHz 6.90625 GHz 51,61 dBm -50.11 dB -10.11 dB 240,000 MHz | 250.000 MHz 2.000 MHz 7.06675 GHz -53,33 dBm -52.13 d -12.13 dB
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pectrum 2
RefLevel 10.60 dbm  Offset 21.60 d2 Mode Auto Sweep
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CF 6.985 GHz 1001 pts Span 500.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.29 dBm RBW 2.000 MHz
Range Low | RangeUp | REBW | Frequency | PoweraAbs | PowerRel |
-250,000 MHz | -240.000 MHz 2,000 MHz 6.74425 GHz -49,82 dbm -48.53 dB
-240,000 MHz -160.000 MHz 2,000 MHz 6.74525 GHz | -49.75 dBm -48.45 dB.
-160,000 MHz | -81.000 MHz 2,000 MHz 6.90375 GHz -24.90 dBm 2361 dB
91,000 MHz | -80.000 MHz 2,000 MHz 6.90425 GHz -19.11 dBm -17.82 db
60,000 MHz 81.000 MHz 2,000 MHz 7.06575 GHz -22,02 dbm -20.73 db
81,000 MHz | 160.000 MHz 2,000 MHz 7.06625 GHz 27,29 dém -25.99 dB 5,07 dB
160,000 MHz | 240.000 MHz 2.000 MHz 7.22275 GHz | 51,13 dBm 49,84 dB. -10.18 dB
240,000 MHz | 250.000 MHz 2,000 MHz 7.22525 GHz -51,59 dBm -50.29 db -10,29 dB
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MIMO <Ant. 4+3(3)>

Spectrum né] Spectrum 'Iv'-]
RefLevel 10.80 dbm  Offset 21.80 d2 Mode Auto Sweep RefLevel 10.90 dem  Offset 21.90 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1°m AvgPwr (@ 1°m AvgPwr
Limi hack PASS Limit §heck PABS
0 defe2a 0 defe2ar
-10 der — -10 der
-20 d \I‘ -20 d
-30 d = -30 d
40 d e - / \ - 40 d e — - —
) 4 / | ) .
=50 T ]\ =50
-60 — i -60 o
7od —] 55
-80 der -80 der
CF 5.955 GHz 1001 pts Span 80.0 MHz CF 6.195 GHz 1001 pts Span B0.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -11.92 dBm RBW 300.000 kHz Peak Power -11.80 dBm RBW 300.000 kHz
Range Low | RangeUp | REBW | Frequency | PoweraAbs | PowerRel |  aLimit RangeLow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  aLimit |
-40,000 MHz -30.000 MHz 300,000 kHz 5.02480 GHz -65.,47 dbm -53.56 dB -13.56 dB -40,000 MHz | -30.000 MHz | 300.000 kHz 6.16488 GHz -65.79 dbm -53.99 dB
-30,000 MHz | -20.000 MHz | 300.000 kHz 5.92504 GHz -65.65 dBm -53.73d8 -13.78 dB -30,000 MHz | -20.000 MHz | 300.000 kHz 6.16504 GHz -66.00 dBm S+21d8
-20,000 MHz -11.000 MHz | 300,000 kHz 5.94396 GHz -46,25 dBm -34.33 dB -14,30 dB -20,000 MHz | -11.000 MHz | 300.000 kHz 6.18396 GHz -46,60 dBm -34.80 dB
-11.000MHz | -10.000 MHz | 300.000 kHz 5.94404 GHz -45,60 dBm -33.68 dB -14.51dB -11.000 MHz | -10.000 MHz | 300.000 kHz 6.18404 GHz -45,75 dBm -33.96 dB
10,000 MHz 11.000 MHz | 300.000 kHz 5.96506 GHz -45.,94 dbm -34.03 db -14.86 db 10,000 MHz 11.000 MHz | 300.000 kHz 6.20596 GHz -45.,76 dbm -33.87 db
11,000 MHz 20.000 MKz | 300,000 kHz 5.06604 GHz -46,74 dBm -34.83 dB -14.79 dB 11,000 MHz 20.000 MHz | 300.000 kHz 6.20604 GHz -46,74 dBm -34.95d8
20,000 MHz 30.000 MHz | 300,000 kHz 5.99496 GHz -65.90 dBm -53.98 8 -14.03 dB 20,000 MHz 30.000 MHz | 300.000 kHz 6.22496 GHz -66.16 dBm 5437 dB
30,000 MHz 40.000 MHz | 300,000 kHz 5.98560 GHz 65,78 dBm 53 -13.86 dB 30,000 MHz 40.000 MHz | 300.000 kHz 6.22608 GHz -66.03 dBm 54.23 dB
1 1
L J L J
pectrum 2 pectrum =
RefLevel 10.60 dbm  Offset 21.60 d2 Mode Auto Sweep RefLevel 10.60 dem  Offset 21.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1°m AvgPwr (@ 1°m AvgPwr
Limit ¢hack PASS Limit ¢heck PABS
200 0 a2
-10 der
f | \ Irs |
[ I. -20d r{
i ) i
o /’,f‘) T d ] —_
- — f Y 40 e [ \\ .t
-50 df = / \ - -50 de —— J \ ——
-60 df . -60 df a
|70 der Fod —
-80 d -80 der
CF 6.415 GHz 1001 pts Span 80.0 MHz CF 6.435 GHz 1001 pts Span B0.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -12.47 dBm RBW 300.000 kHz Peak Power -12.43 dBm RBW 300.000 kHz
Range Low | RangeUp | REBW | Frequency | PoweraAbs | PowerRel |  aLimit | RangeLow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  aLimit |
-40,000 MHz -30.000 MHz 300,000 kHz 6.38408 GHz -66.08 dBm -53.61 dB -13.61d8 -40,000 MHz | -30.000 MHz | 300.000 kHz 6.40392 GHz 66,16 dbm -53.73 dB BENEED)
-30.000 MHz -20.000 MHz | 300.000 kHz 6.38504 GHz -66.30 dBém -53.83 d8 -13.88 dB -30.000 MHz -20.000 MHz | 300.000 kHz 6.40504 GHz -66.16 dBm -53.73 dB -13.78 dB
-20,000 MHz -11.000 MHz | 300,000 kHz 6.90396 GHz -47,41 dBm -34.94 dB -14.91d8 -20,000 MHz | -11.000 MHz | 300.000 kHz 6.42396 GHz -47,30 dBm -34.87 dB -14.84 B
-11.000MHz | -10.000 MHz | 300.000 kHz 6.40404 GHz -46,26 dBm -33.79dB -14.62 db -11.000 MHz | -10.000 MHz | 300.000 kHz 6.42404 GHz -46,28 dBm -33.86 dB -14.69 dB
10,000 MHz 11.000 MHz | 300.000 kHz 6.42506 GHz -46,42 dbm -33.95 db -14.78 db 10,000 MHz 11.000 MHz | 300.000 kHz 6.44596 GHz -46,26 dbm -33.84 dB -14.67 b
11,000 MHz 20.000 MKz | 300,000 kHz 6.42604 GHz -47 40 dBm -34.03 dB -14.90 dB 11,000 MHz 20.000 MHz | 300.000 kHz 6.44604 GHz -47,73 dém -35.30d8 1526 dB
20,000 MHz 30.000 MHz | 300,000 kHz 6.44496 GHz -66.53 dBm -54.06 d8 -14.11dB 20,000 MHz 30.000 MHz | 300.000 kHz 6.46496 GHz 66,33 dBm -53.90 dB -13.95 dB
30,000 MHz 40.000 MHz | 300,000 kHz 6.44536 GHz -66.26 dBm -53.79 -13.79 dB 30,000 MHz 40.000 MHz | 300.000 kHz 6.46504 GHz 66,21 dBm -53.78 dB -13.78 dB
il 1 1
L L J L J
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Plot on Channel 6475MHz

Plot on Channel 6515MHz

Spectrum 2 pectrum =
RefLevel 10.80 dbm  Offset 21.80 d2 Mode Auto Sweep RefLevel 10.60 dem  Offset 21.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1°m AvgPwr (@ 1hm AvgPwr
Limit ¢hack PASS Limit ¢heck PABS
0 defe2a 0 defe2ar
-10 der 7 = -10 der ‘
-20 d -20 d
-30 d -30 d
-40 dl T = — 40 d = = —
-50 d \\ - 50 d _ - — _
-60 - - -60 — —
0d |70 d
-80 der -80 der
CF 6.475 GHz 1001 pts Span 80.0 MHz CF 6.515 GHz 1001 pts Span B0.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -11.87 dBm RBW 300.000 kHz Peak Power -12.51 dBm RBW 300.000 kHz
Range Low | RangeUp | REBW | Frequency | PoweraAbs | PowerRel |  aLimit | Range Low | Range Up RBW | Frequency | PoweraAbs | PowerRel |
-40,000 MHz -30.000 MHz 300,000 kHz 644496 GHz -65.80 dbm -53.94 dB -13.94 dB -40,000 MHz | -30.000 MHz | 300.000 kHz 6.48448 GHz -65.95 dbm -53.44 dB
-30.000 MHZ -20.000 MHz _ 300.000 kHz 644504 GHz -65.89 dBm -54.02 dB -14.07 dB -30.000 MHz -20.000 MHz _ 300.000 kHz 648512 GHz -66.13 dBm -53.62d8 |
-20,000 MHz -11.000 MHz | 300,000 kHz 6.46396 GHz -46,69 dBm -34.82 dB -14,79 dB -20,000 MHz | -11.000 MHz | 300.000 kHz 6.50396 GHz -48,07 dém -35.56.d
-11.000MHz | -10.000 MHz | 300.000 kHz 6.46404 GHz -45,56 dBm -33.69 dB -14,53 dB -11.000 MHz | -10.000 MHz | 300.000 kHz 6.50404 GHz -46,49 dBm -33.99.dB
10,000 MHz 11.000 MHz | 300.000 kHz 6.48596 GHz -45.,57 dbm -34.10 dB -14.94 db 10,000 MHz 11.000 MHz | 300.000 kHz 6.52506 GHz -46,10 dbm -33.60 db
11,000 MHz 20.000 MKz | 300,000 kHz 6.48604 GHz -46,80 dBm -35.02 dB -14,99 dB 11,000 MHz 20.000 MHz | 300.000 kHz 6.52604 GHz -47,37 dBm -34.87 dB
20,000 MHz 30.000 MHz | 300,000 kHz 6.50496 GHz -66.08 dBm 5422 8 -14.27 dB 20,000 MHz 30.000 MHz | 300.000 kHz 6.54496 GHz 66,22 dBm 53.71d8 |
30,000 MHz 40.000 MHz | 300,000 kHz 6.50568 GHz -66.02 dBm -54.15 -14.15 d 30,000 MHz 40.000 MHz | 300.000 kHz 6.54502 GHz -66.05 dBm -53.55 d
Date 40 Date 10
Spectrum “é] Spectrum “é’
RefLevel 11.00 dbm  Offset 22.00 d2 Mode Auto Sweep Reflevel 11.10dem  Offset 22.10 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1°m AvgPwr (@ 1Rm AvgPwr
Limit ¢hack PASS Limit §heck PABS
0 defe2a 0 defe2ar
-10 der T T L T
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-50 di -50 di
CF 6.535 GHz 1001 pts Span 80.0 MHz CF 6.695 GHz 1001 pts Span B0.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -10.08 dBm RBW 300.000 kHz Peak Power -10.30 dBm RBW 300.000 kHz
Range Low | RangeUp | REBW | Frequency | Powerabs | PowerRel | AL RangeLow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  aLimit |
-40,000 MHz -30.000 MHz 300,000 kHz 6.50488 GHz -64.86 dBm -54.77 dB -14.77 db -40,000 MHz | -30.000 MHz | 300.000 kHz 6.66456 GHZ -64.65 dbm -54.35 dB -14.35 0B
-30,000 MHz | -20.000 MHz | 300.000 kHz 6.50520 GHz -64.82 dBm 5474 dB -14.98 dB -30,000 MHz | -20.000 MHz | 300.000 kHz 6.66504 GHz -64.73 dBm S+42dB | -14470B
-20,000 MHz -11.000 MHz | 300,000 kHz 6.52396 GHz -44.85 dBm -34.76 dB -14.73 dB -20,000 MHz | -11.000 MHz | 300.000 kHz 6.68396 GHz -44,93 dBm -34.63 dB -14.59 b
-11.000MHz | -10.000 MHz | 300.000 kHz 6.52404 GHz -43,83 dBm -33.75dB -14.58 db -11.000 MHz | -10.000 MHz | 300.000 kHz 6.68404 GHz -44.,10 dBm -33.80 dB -14.63 dB
10,000 MHz 11.000 MHz | 300.000 kHz 6.54596 GHz -44,16 dbm -34.08 db -14.91 db 10,000 MHz 11.000 MHz | 300.000 kHz 6.70596 GHz -44,24 dbm -33.84 dB -14.77 cb
11,000 MHz 20.000 MKz | 300,000 kHz 6.54604 GHz -45,51 dBm -35.43 dB -15.39 dB 11,000 MHz 20.000 MHz | 300.000 kHz 6.70604 GHz -45,55 dBm -35.24 d8 -15.21d8
20,000 MHz 30.000 MHz | 300,000 kHz 6.56488 GHz -65.02 dBm -54.94 8 -15.09 dB 20,000 MHz 30.000 MHz | 300.000 kHz 6.72496 GHz -65.01 dBrm S+71dB | -14.76 dB
I z 401 Hz I Hz . Hz -85/ m 54 -14. I iz e Hz . Hz . Hz 54| m -54. -1
30,000 MH 0.000 1 300.000 K 6.56568 G 65,00 db; 54.92 4.92 dB 30,000 MH: 0.000 M 300.000 k 6.72656 G 64,08 db; 54.58 dB 4.58 db
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Plot on Channel 6855MHz

RefLevel 11.00 dém
SGL Count 100/100

Offset 22.00 d8 Mode Auto Sweep

Plot on Channel 6875MHz

RefLevel 11.00 dBm
SGL Count 100/100

Offset 22.00 d& Mode Auto Sweep

(@ 1°m AvgPwr (@ 1Rm AvgPwr
Limit ¢hack PASS Limit §heck PABS
0 defe2a 0 defe2ar
-10 der -10 der :
-20 dBrr -20 dBrr
-30 d -30 d
-40 df — r — -40 d — =
-50 o e \\ T 50 o e \ =
60 df - — 60 df - ——
70 di ™ 70 di  A— S —
-50 di -50 di
CF 6.855 GHz 1001 pts Span 80.0 MHz CF 6.875 GHz 1001 pts Span B0.0 MHz

Spectrum Emission Mask Standard: None

Spectrum Emission Mask Standard: None

Plot on Channel 6895MHz

Peak Power -12.32 dBm RBW 300.000 kHz Peak Power -12.03 dBm RBW 300.000 kHz

Range Low | RangeUp | REBW | Frequency | PoweraAbs | PowerRel |  aLimit | RangeLow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  aLimit |
-40,000 MHz -30.000 MHz 300,000 kHz 6.62456 GHz -65.53 dbm -53.21 dB -13.21d8 -40,000 MHz | -30.000 MHz | 300.000 kHz 684488 GHz -65.24 dBm -53.20 dB -13.20 0B
-30.000 MHZ -20.000 MHz _ 300.000 kHz 6.82520 GHz -65.65 dBm -53.34 dB -13.58 dB -30.000 MHz -20.000 MHz _ 300.000 kHz 684504 GHz -65.47 dBm 53.44d8 | -13.49 dB
-20,000 MHz -11.000 MHz | 300,000 kHz 6.84396 GHz -47.51 dBm -35.20 dB -15.16 dB -20,000 MHz | -11.000 MHz | 300.000 kHz 6.86396 GHz -46.,83 dBm -34.79 dB -14.76 dB
-11.000MHz | -10.000 MHz | 300.000 kHz 6.84404 GHz -46,29 dBm -33.97 dB -14.60 dB -11.000 MHz | -10.000 MHz | 300.000 kHz 6.86404 GHz -45,62 dBm -33.59.dB -14.42 dB
10,000 MHz 11.000 MHz | 300.000 kHz 666596 GHz -46,30 dbm -34.07 db -14.90 db 10,000 MHz 11.000 MHz | 300.000 kHz 668596 GHz -45.,50 dbm -33.86 db -14.70 ¢
11,000 MHz 20.000 MKz | 300,000 kHz 6.86604 GHz -47,38 dém -35.07 dB -15.03 dB 11,000 MHz 20.000 MHz | 300.000 kHz 6.88604 GHz -47.05 dBm -35.02 dB -14.98 dB
20,000 MHz 30.000 MHz | 300,000 kHz 6.68480 GHz -65.42 dBm -53.10 8 -13.34dB 20,000 MHz 30.000 MHz | 300.000 kHz 6.90480 GHz -65.07 dBm 53.04dB | -13.28dB
30,000 MHz 40.000 MHz | 300,000 kHz 6.88528 GHz -65,60 dBm -53.29 -13.29 dB 30,000 MHz 40.000 MHz | 300.000 kHz 6.90544 GHz -65.07 dBm -53.04 dB -13.04 dB

Plot on Channel 6995MHz

Spectrum “é] Spectrum “é’
RefLevel 10.90 dbm  Offset 21.90 d2 Mode Auto Sweep RefLevel 10.90 dem  Offset 21.90 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1°m AvgPwr (@ 1Rm AvgPwr
Limit ¢hack PASS Limit §heck PABS
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-80 der -80 der
CF 6.895 GHz 1001 pts Span 80.0 MHz CF 6.995 GHz 1001 pts Span B0.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -11.25 dBm RBW 300.000 kHz Peak Power -10.61 dBm RBW 300.000 kHz
Range Low | RangeUp | REBW | Frequency | PoweraAbs | PowerRel |  aLimit | Range Low | Range Up RBW | Frequency | PoweraAbs | PowerRel |
-40,000 MHz -30.000 MHz 300,000 kHz 686264 GHz 64,71 dbm -53.46 dB -13,46 db -40,000 MHz | -30.000 MHz | 300.000 kHz 6.96344 GHz -63.61 dBm -53.00 dB
-30,000 MHz | -20.000 MHz | 300.000 kHz 6.86504 GHz -65.05 dBm -53.79 d8 -13.84 dB -30,000 MHz | -20.000 MHz | 300.000 kHz 6.96512 GHz -63.52 dBm -52.90d8 |
-20,000 MHz -11.000 MHz | 300,000 kHz 6.88396 GHz -46,30 dBm -35.05 dB -15.01d8 -20,000 MHz | -11.000 MHz | 300.000 kHz 6.98396 GHz ~44.,40 dBm -33.79.dB
-11.000MHz | -10.000 MHz | 300.000 kHz 6.88404 GHz -45,18 dBm -3392dB -14.76 db -11.000 MHz | -10.000 MHz | 300.000 kHz 6.98404 GHz -43,47 dBm -32.86 dB
10,000 MHz 11.000 MHz | 300.000 kHz 6.80596 GHz -45,13 dbm -32.87 db -14.71db 10,000 MHz 11.000 MHz | 300.000 kHz 7.00596 GHz -44,73 dbm -34.12 db
11,000 MHz 20.000 MKz | 300,000 kHz 6.00604 GHz -46,22 dBm -34.96 dB -14.93 dB 11,000 MHz 20.000 MHz | 300.000 kHz 7.00604 GHz -45.,76 dBm -35.15d8
20,000 MHz 30.000 MHz | 300,000 kHz 6.92496 GHz -64.89 dBm -53.63 8 -13.68 dB 20,000 MHz 30.000 MHz | 300.000 kHz 7.02488 GHz -65.20 dBm 5+.59.d8 |
30,000 MHz 40.000 MHz | 300,000 kHz 6.92520 GHz 64,77 dBm -53.52 -13.52 dB 30,000 MHz 40.000 MHz | 300.000 kHz 7.02560 GHz -65.06 dBm -54.45 dB
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Plot on Channel 7095MHz

Spectrum uél
RefLevel 10.90 dbm  Offset 21.90 d2 Mode Auto Sweep
SGL Count 100/100
[@1Pm AvgPwr
Limit ¢hack PABS
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-80 der
CF 7.095 GHz 1001 pts Span 80.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -9.50 dBm RBW 300.000 kHz
Range Low | RangeUp | REBW | Frequency | PoweraAbs | PowerRel |  aLimit |
-40,000 MHz -30.000 MHz 300,000 kHz 7.06448 GHz -63.55 dbm -54.05 dB -14.05 db
-30.000 MHZ -20.000 MHz 300.000 kHz. 7.06536 GH2 -63.78 dBm -54.28 dB -14.72 dB
-20,000 MHz -11.000 MHz | 300,000 kHz 7.08396 GHz ~44,48 dBm -34.98 dB -14.95 dB
-11,000 MHz -10.000 MHz 300,000 kHz. 7.08404 GHz -43,43 dBm -33.93d8
10,000 MHz 11.000 MHz | 300.000 kHz 7.10596 GHz -43,62 dbm -34.32 db
11,000 MHz 20.000 MHz 300.000 kHz 7.10604 GH2 -44.79 dBm -35.20 d8
20,000 MHz 30.000 MHz | 300.000 kHz 7.12480 GHz 64,78 dBm 55.28 dB
30,000 MHz 40.000 MHz | 300,000 kHz 7.12544 GHz -54.63 dBm 55.13
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Plot on Channel 5955MHz

Plot on Channel 6195MHz

Spectrum né] Spectrum 'Iv'-]
RefLevel 10.80 dbm  Offset 21.80 d2 Mode Auto Sweep RefLevel 10.90 dem  Offset 21.90 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1°m AvgPwr (@ 1Rm AvgPwr
Limit ¢hack PASS Limit §heck PABS
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-80 der -80 der
CF 5.955 GHz 1001 pts Span 80.0 MHz CF 6.195 GHz 1001 pts Span 76.324 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -13.78 dBm RBW 300.000 kHz Peak Power -11.59 dBm RBW 300.000 kHz
Range Low | Rangeup | REBW | Frequency | PoweraAbs | PowerRel |  aLimit | RangeLow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  aLimit |
-40,000 MHz -28.771 MHz 300,000 kHz 5.92041 GHz -67.82 dbm -54.04 dB -14.04 db -38,162 MHz | -28.622 MHz | 300.000 kHz 6.16201 GHz -68.50 dBm -56.91 dB -16.91 0B
-28.771 MHZ -19.181 MHz  300.000 kHz 5.92627 GHz -68.13 dBm -54.35 dB -14.40 dB -28.622 MHZ -19.081 MHz | 300.000 kHz 6.16642 GHz -68.52 deém -56.93 dB -16.98 dB
-19,181 MHz -10.591 MHz | 300,000 kHz 5.94437 GHz -45,17 dém -31.39 dB -11,35d8 19,081 MHz | -10.540 MHz | 300.000 kHz 6.18442 GHz -56,42 dBm -44.82 dB
-10,591 MHz -9.591 MHz | 300.000 kHz 5.94537 GHz 22,24 dBm -8.46 B -7.63dB -10,540 MHz -9.540 MHz | 300.000 kHz 6.18450 GHz -55.87 dBm -44.28 dB
9,581 MHz 10.551 MHz | 300.000 kHz 5.96555 GHz -60.03 dbm ~46.25 db -27.09 db 9,540 MHz 10540 MHz | 300.000 kHz 6.20550 GHz -55.67 dbm -44.28 db
10501 MHz 10.181 MHz | 300.000 kHz 5.07406 GHz -68.08 dBm 54.30 dB 26,41 dB 10,540 MHz 19.081 MHz | 300.000 kHz 6.20558 GHz -56,45 dBm -44.86 dB
19,181 MHz 28.771 MHz | 300.000 kHz 5.98373 GHz -68.15 dBm 5437 dB -14.42 dB 19,081 MHz 28.622 MHz | 300.000 kHz 6.22358 GHz -68.67 dBm -57.08 dB
28,771 MHz 40.000 MHz | 300,000 kHz 5.99159 GHz -58.06 dBm 54 -14.28 dB 28,622 MHz 38,162 MHz | 300.000 kHz 6.22564 GHz -68.60 dBm 1d8
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Date: 1 09:51:23 Date: 1 22 57:51
pectrum | | spectrum =
RefLevel 10.60 dbm  Offset 21.60 d2 Mode Auto Sweep RefLevel 10.60 dem  Offset 21.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1°m AvgPwr (@ 1hm AvgPwr
Limit ¢hack PASS Limit ¢heck PABS
0 gl 0 defe2ar
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-80 d -80 der
CF 6.415 GHz 1001 pts Span 76.524 MHz CF 6.435 GHz 1001 pts Span 76.724 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -12.92 dBm RBW 300.000 kHz Peak Power -13.25 dBm RBW 300.000 kHz
Range Low | RangeUp | REBW | Frequency | PoweraAbs | PowerRel |  aLimit RangeLow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  aLimit |
-38,262 MHz -28.667 MHz 300,000 kHz 6.38412 GHz -68.65 dbm -55.73 dB -15.73 dB -38,362 MHz | -28.771 MHz | 300.000 kHz 6.40568 GHz -68.54 dbm -55.20 dB -15.29 dB
-28.697 MHz -19.131 MHz | 300.000 kHz 6.38642 GHz -68.70 dBm -55.78 dB -15.92 dB -28.771 MHZ -19.181 MHz | 300.000 kHz 6.40627 GHz -68.66 dBm -55.41 dB -15.46 dB.
-19,131 MHz -10.566 MHz | 300,000 kHz 6.40440 GHz -59,49 dBm -46.57 dB -26,54 dB 19181 MHz | -10.581 MHz | 300.000 kHz 6.42437 GHz -44.57 dBm
-10.566 MHz -9.566 MHz | 300.000 kHz 6.40447 GHz -58,79 dBm -45.87 db -26.64 dB -10,591 MHz -9.501 MHz | 300.000 kHz 6.42537 GHz -21.45 dBm
9,566 MHz 10.566 MHz  300.000 kHz 6.42460 GHz -20,13 dbm 7.21d8 61,44 db 9,531 MHz 10,591 MHz | 300.000 kHz 6.44555 GHz -59,31 dbm
10,566 MHz 10.131 MHz | 300.000 kHz 6.42560 GHz 43,77 dBm -30.85 dB -10,82 dB 10,591 MHz 19,181 MHz | 300.000 kHz 6.44563 GHz -60.,19 dBm
19,131 MHz 28.697 MHz | 300.000 kHz 6.44366 GHz 68,79 dBm -55.87 dB -15.92 dB 19,181 MHz 28.771 MHz | 300.000 kHz 6.46373 GHz -68.67 dBm
28,697 MHz 38.262 MHz | 300.000 kHz 6.44572 GHz -58.65 dBm -55.73 -15.73 dB 28,771 MHz 308,362 MHz | 300.000 kHz 6.46427 GHz -68,48 dBm
T T
L J L J
Date: 1 11:01:5 Date: 1
TEL : 886-3-327-3456 Page Number 1 59 of 114
FAX : 886-3-328-4978 Issue Date : Mar. 07, 2022

Report Template No.: BU5-FR15EWL AC MA Version 2.4

Report Version : 03




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR161608-05G

Plot on Channel 6475MHz

Plot on Channel 6515MHz

RefLevel 10.80 dBm
SGL Count 100/100

Offset 21.80 d8 Mode Auto Sweep

Ref Level 10.80 dBm
STOP Count 100/100

Offset 21.80 d& Mode Auto Sweep

@ 1Pm AvgPwr @ 1Pm AvEPwr
Limit ¢hack PASS Limit ¢heck PABS
o deRC2s o deRc2ar
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-80 dBr -80 dBr
CF 6.475 GHz 1001 pts Span 76.724 MHz CF 6.515 GHz 1001 pts Span 80.0 MHz

Spectrum Emission Mask Standard: None

Spectrum Emission Mask Standard: None

Peak Power -12.39 dBm RBW 300.000 kHz Peak Power -12.96 dBm RBW 300.000 kHz
Range Low | Rangeup | REBW | Frequency | PoweraAbs | PowerRel |  aLimit | RangeLow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  aLimit |
-38,362 MHz -28.771 MHz 300,000 kHz 644568 GHz -68,39 dbm -55.99 dB -15.99 db -40,000 MHz -28.771 MHz | 300.000 kHz 6.48418 GHz -68,44 dbm -55.47 dB -15.47 0B
-2B.771 MHZ -19.181 MHz _ 300.000 kHz 644627 GHz -68.60 dBm -56.21 dB -16.26 dB -28.771 MHZ -19.181 MHz __ 300.000 kHz 648627 GHz -68.51 dBm -55.55d8 |
-19,181 MHz -10.591 MHz | 300,000 kHz 6.46437 GHz -57.59 dBm -45.20 dB -25.16 dB -19,181 MHz -10.581 MHz | 300.000 kHz 6.50437 GHz -59,89 dBm
-10,591 MHz -9.591 MHz | 300.000 kHz 6.46445 GHz -56.93 dBm -44.54 db -25.31dB -10,591 MHz -9.501 MHz | 300.000 kHz 6.50445 GHz -59,37 dBm
9,581 MHz 10.551 MHz | 300.000 kHz 6.48555 GHz -57.24 dbm -44.85 db -25.62 db 9,531 MHz 10,591 MHz | 300.000 kHz 6.52463 GHz 21,17 dbm
10501 MHz 10.181 MHz | 300.000 kHz 6.48563 GHz -57.84 dBm -45.44.dB 25,41 dB 10,591 MHz 19,181 MHz | 300.000 kHz 6.52563 GHz -43,85 dBm
19,181 MHz 28.771MHz | 300.000 kHz 6.50366 GHz -68.,49 dBm -56.10 d8 -16.24 dB 19,181 MHz 28.771 MHz | 300.000 kHz 6.54373 GHz -68.66 dBm
28,771 MHz 38.362 MHz | 300.000 kHz 650680 GHz -58,39 dBm -55.99 -15,99 dB 28,771 MHz 40.000 MHz | 300.000 kHz 6.54421 GHz -68,44 dBm
Date: 1 12:04:49 Date: 1
Spectrum “é] Spectrum “é’
Reflevel 11.10 dbm  Offset 22.10 d2 Mode Auto Sweep Reflevel 11.10dem  Offset 22.10 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1°m AvgPwr (@ 1Rm AvgPwr
Limit ¢hack PASS Limit §heck PABS
0 defe2a 0 defe2ar
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s
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CF 6.535 GHz 1001 pts Span 80.0 MHz CF 6.695 GHz 1001 pts Span B0.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -11.18 dBm RBW 300.000 kHz Peak Power -10.82 dBm RBW 300.000 kHz
Range Low | RangeUp | REBW | Frequency | Powerabs | PowerRel |  aALimit | RangeLow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  aLimit |
-40,000 MHz -28.667 MHz 300,000 kHz 6.50306 GHz -67.83 dbm -56.65 dB -16.65 db -40,000 MHz -28.667 MHz | 300,000 kHz 6.66610 GHz -67.60 dbm -56.87 dB -16.87 0B
-28.697 MHz -19.131 MHz  300.000 kHz 6.50634 GHz -67.98 dBm -56.80 dB -16.85 dB -28.697 MHzZ -19.131 MHz __ 300.000 kHz 6.66634 GHZ -67.67 dBm -56.85d8 | -16.90 dB
-19,131 MHz -10.566 MHz | 300,000 kHz 6.52439 GHz -42,19 dém -19,131 MHz -10.566 MHz | 300.000 kHz 6.68439 GHz -56.04 dBm -45.22 dB 2518 0B
-10.566 MHz -9.566 MHz | 300.000 kHz 6.52539 GHz -18,49 dBm -10,566 MHz -9.566 MHz | 300.000 kHz 6.68443 GHz -55.,10 dBm -44.28 dB -25.11dB
9,566 MHz 10.566 MHz  300.000 kHz 6.54552 GHz -56.95 dbm 9,566 MHz 10566 MHz | 300.000 kHz 6.70552 GHz -55.13 dbm -44.31 db -25.14 cb
10,566 MHz 10.131 MHz | 300.000 kHz 6.54561 GHz -57.87 dém 10,566 MHz 19,131 MHz | 300.000 kHz 6.70561 GHz -55,77 dém -44.95 dB -24.91 0B
19,131 MHz 28.697 MHz | 300.000 kHz 6.56366 GHz -68.00 dBm 19,131 MHz 28.637 MHz | 300.000 kHz 6.72358 GHz -67.92 dBm 57.09d8 | -17.25¢B
28,697 MHz 40.000 MHz | 300,000 kHz 656500 GHz 57,94 dBm 28,697 MHz 40.000 MHz | 300.000 kHz 6.72015 GHz -67.86 dBm -57.04 dB -17.04 dB
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Plot on Channel 6855MHz

Plot on Channel 6875MHz

Plot on Channel 6895MHz

Spectrum “é] Spectrum “é’
RefLevel 11.00 dbm  Offset 22.00 d2 Mode Auto Sweep RefLevel 10.90 dem  Offset 21.90 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Pm AvgPwr @ 1Pm Avgpwr
Limit ¢hack PASS Limit §heck PABS
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-80 df -80 dBr
CF 6.855 GHz 1001 pts Span 80.0 MHz CF 6.875 GHz 1001 pts Span B0.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -13.35 dBm RBW 300.000 kHz Peak Power -13.50 dBm RBW 300.000 kHz
Range Low | RangeUp | REBW | Frequency | PoweraAbs | PowerRel |  aLimit | RangeLow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  aLimit |
-40,000 MHz -28.667 MHz 300,000 kHz 6.82546 GHz -67.97 dbm -54.63 dB -14.63 db -40,000 MHz | -28.687 MHz | 300.000 kHz 6.84530 GHz -68.02 dbm -54.52 dB -14.52 0B
-28.697 MHZ -19.131 MH2 300.000 kHz 6.82634 GH2 | -68.03 dBm -54.68 dB -14.73 dB -28.697 MHz -19.131 MHz 300.000 kHz 6.84634 GH2 | -68.14 dBm 5464 d8 |
19131 MHz | -10.566 MHz 300,000 kHz 6.84439 GHz -59.67 dBm -46.32 dB -26,29 dB 119131 MHz | -10.566 MHz | 300.000 kHz 6.86439 GHz -60,08 dBm -46.58 dB
-10.566 MHz -8.566 MHz 300,000 kHz. 6.84443 GHz -59,23 dBm -45.88 dg -26.71dB -10.566 MHz -9.566 MHz 300.000 kHz 6.86443 GHz -59,12 dém -45.69 d&
9,566 MHz 10.566 MHz  300.000 kHz 606461 GHz -20.,68 dbm -7.33dB -6.50 db 9,566 MHz 10566 MHz | 300.000 kHz 608461 GHz -20,73 dbm -7.23dB
10,566 MHz 10.131 MHz | 300.000 kHz 6.86561 GHz -44,32 dBm -30.97 dB -10,94 dB 10,566 MHz 19,131 MHz | 300.000 kHz 6.88561 GHz -44.55 dBm -31.05d8
19,131 MHz 26.657 MHz | 300.000 kHz 6.88366 GHz | -67.98 dBm 5463 dB. -14.68 dB 19,131 MHz 28.657 MHz | 300.000 kHz 6.90358 GHz | -67.61 dBrm S5+.11d8 |
28,697 MHz 40.000 MHz | 300,000 kHz 6.89432 GHz 67,69 dBm -54.34 dB -14,34 dB 28,697 MHz 40.000 MHz | 300.000 kHz 6.90454 GHz -67.58 dBm -54.06 dB

Plot on Channel 6995MHz

Spectrum “é] Spectrum “é’
RefLevel 10.90 dbm  Offset 21.90 d2 Mode Auto Sweep RefLevel 10.90 dem  Offset 21.90 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1°m AvgPwr (@ 1Rm AvgPwr
Limit ¢hack PASS Limit §heck PABS
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-80 der -80 der
CF 6.895 GHz 1001 pts Span 80.0 MHz CF 6.995 GHz 1001 pts Span B0.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -12.08 dBm RBW 300.000 kHz Peak Power -10.48 dBm RBW 300.000 kHz
Range Low | RangeUp | REBW | Frequency | PoweraAbs | PowerRel |  aLimit | RangeLow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  aLimit |
-40,000 MHz -28.667 MHz 300,000 kHz 686482 GHz 67,77 dbm -55.60 dB -15.60 db -40,000 MHz | -28.622 MHz | 300.000 kHz 6.96025 GHz -66.98 dBm -56.50 dB -16.50 dB
-28.697 MHz -19.131 MHz  300.000 kHz 6.86634 GHz | -67.93 dBm -55.85 dB. -15.90 dB -28.622 MHz -19.081 MHz _ 300.000 kHz 696642 GHz | -67.24 dBm -56.77 d8 | -16.82 dB
19131 MHz | -10.566 MHz 300,000 kHz 6.88439 GHz -43,03 dém -30.95 db -10,91 d8 19,081 MHz | -10.540 MHz | 300.000 kHz 6.98442 GHz -54,32 dBm -43.85 dB -23.81dB
-10.566 MHz -9.566 MHz | 300.000 kHz 6.88539 GHz -19,33 dBm -7.25d8 -5.41dB -10,540 MHz -9.540 MHz | 300.000 kHz 6.98450 GHz 53,73 dBm -43.26 dB -24.09 dB
9,566 MHz 10.566 MHz  300.000 kHz 6.80552 GHz -58.00 dbm -45.92 db -26.75 db 9,540 MHz 10540 MHz | 300.000 kHz 7.00550 GHz -54.75 dbm -44.268 df -25.11¢ch
10,566 MHz 10.131 MHz | 300.000 kHz 6.00561 GHz 58,76 dBm -46.68 dB 26,64 dB 10,540 MHz 19.081 MHz | 300.000 kHz 7.00558 GHz -55,47 dBm -44.99 di -24.95 dB
19,131 MHz 28.697 MHz | 300.000 kHz 6.92366 GHz | -67.49 dBm 5541 dB. -15.46 dB 19,081 MHz 28.622 MHz | 300.000 kHz 7.02358 GHz | -68.13 dBm 57658 | -17.70dB
28,697 MHz 40.000 MHz | 300,000 kHz 6.92734 GHz 67,30 dBm -55.22 db -15,22 d 28,622 MHz 40.000 MHz | 300.000 kHz 7.02599 GHz -68.05 dBm -57.57 d -17.57 dB
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Plot on Channel 7095MHz

Spectrum uél
RefLevel 10.90 dbm  Offset 21.90 d2 Mode Auto Sweep
SGL Count 100/100
(@ 1°m AvgPwr
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CF 7.095 GHz 1001 pts Span 80.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.01 dBm RBW 300.000 kHz
Range Low | RangeUp | REBW | Frequency | PoweraAbs | PowerRel |  aLimit |
-40,000 MHz -28.622 MHz 300,000 kHz 7.06434 GHz -68.05 dbm -57.04 dB -17.04 dB
-28.622 MHZ -19.081 MHz 300.000 kHz. 7.06650 GH2 -68.32 dBm -57.31d8 -17 .46 dB
-19,081 MHz -10.540 MHz | 300,000 kHz 7.08442 GHz -57.36 dBm -46.35 dB -26,31d8B
-10,540 MHz -9.540 MHz | 300.000 kHz 7.08450 GHz -56.89 dBm -45.88 dB 26,72 dB
9,540 MHz 10.540 MHz | 300.000 kHz 7.10458 GHz -17.31 dbm -6.31cB
10,540 MHz 19.081 MHz 300.000 kHz 7.10558 GHz -41.56 dBm -20.55 d&
19,081 MHz 28.622 MHz | 300.000 kHz 7.12350 GHz -68.67 dBm 57.66 dB
28,622 MHz 40.000 MHz | 300,000 kHz 7.12566 GHz -58.65 dBm 54
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Plot on Channel 6415MHz

Spectrum né] Spectrum 'Iv'-]
RefLevel 10.80 dbm  Offset 21.80 d2 Mode Auto Sweep RefLevel 10.90 dem  Offset 21.90 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1°m AvgPwr (@ 1Rm AvgPwr
Limit ¢hack PASS Limit §heck PABS
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CF 5.955 GHz 1001 pts Span 80.0 MHz CF 6.195 GHz 1001 pts Span B0.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -13.19 dBm RBW 300.000 kHz Peak Power -12.38 dBm RBW 300.000 kHz
Range Low | Rangeup | REBW | Frequency | PoweraAbs | PowerRel |  aLimit RangeLow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  aLimit |
-40,000 MHz -28.771 MHz 300,000 kHz 5.02563 GHz -67.63 dbm -54.44 dB -14.44 db -40,000 MHz -28.622 MHz | 300,000 kHz 6.16586 GHz -68.,22 dbm -55.84 dB -15.84 B
-28.771 MHZ -19.181 MHz  300.000 kHz 5.92627 GHz -67.74 dém -54.55 dé -14.60 dB -28.622 MHZ -19.081 MHz | 300.000 kHz 6.16642 GHz -68.20 dem -55.82 dB -15.88 dB
-19,181 MHz -10.591 MHz | 300,000 kHz 5.94437 GHz -43,72 dBm -19,081 MHz -10.540 MHz | 300,000 kHz 6.18442 GHz -55,43 dBm -43.05 dB
-10,591 MHz -9.591 MHz | 300.000 kHz 5.94537 GHz -21.69 dBm -10,540 MHz -9.540 MHz | 300.000 kHz 6.18450 GHz -54,95 dBm -42.57 dB
9,581 MHz 10.551 MHz | 300.000 kHz 5.96555 GHz -56.,31 dbm 9,540 MHz 10540 MHz | 300.000 kHz 6.20550 GHz -50.,76 dbm -38.38 db
10501 MHz 10.181 MHz | 300.000 kHz 5.06563 GHz -56.88 dBm 10,540 MHz 19.081 MHz | 300.000 kHz 6.20558 GHz -51,38 dém -39.00 dB
19,181 MHz 28.771 MHz | 300.000 kHz 5.98373 GHz -67.91 dBm 19,081 MHz 28.622 MHz | 300.000 kHz 6.22350 GHz -68,33 dBm -55.95 dB
28,771 MHz 40.000 MHz | 300,000 kHz 5.98662 GHz -67.81 dBm 28,622 MHz 40.000 MHz | 300.000 kHz 6.22398 GHz -68,34 dBm
T

RefLevel 10.60 dém
SGL Count 100/100

Offset 21.60 d8 Mode Auto Sweep

Plot on Channel 6435MHz

Ref Level 10.80 dBm
SGL Count 100/100

Offset 21.80 d& Mode Auto Sweep

(@ 1°m AvgPwr
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-80 d -80 der
CF 6.415 GHz 1001 pts Span 80.0 MHz CF 6.435 GHz 1001 pts Span 76.724 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -13.47 dBm RBW 300.000 kHz Peak Power -12.98 dBm RBW 300.000 kHz
Range Low | RangeUp | REBW | Frequency | PoweraAbs | PowerRel |  aLimit | RangeLow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  aLimit |
-40,000 MHz -28.667 MHz 300,000 kHz 6.38618 GHz -68,33 dbm -54.87 dB -14.87 db -38,362 MHz | -28.771 MHz | 300.000 kHz 6.40619 GHz -68,20 dBm -55.23 dB BEFEED)
-28.697 MHz -19.131 MHz | 300.000 kHz 6.38634 GHz -68.49 dem -55.02 dé -15.07 dg -28.771 MHZ -19.181 MHz | 300.000 kHz 6.40634 GHz -68.16 dBm -55.18 dB -15.33 dB
-19,131 MHz -10.566 MHz | 300,000 kHz 6.40439 GHz -57.19 dém -23.69 dB 19181 MHz | -10.581 MHz | 300.000 kHz 6.42437 GHz -44.08 dBm
-10.566 MHz -9.566 MHz | 300.000 kHz 6.40443 GHz -56.,34 dBm -23.71dB -10,591 MHz -9.501 MHz | 300.000 kHz 6.42537 GHz -21.59 dBm
9,566 MHz 10.566 MHz  300.000 kHz 6.42461 GHz -21.07 dbm -6.77 db 9,531 MHz 10,591 MHz | 300.000 kHz 6.44555 GHz -55.77 dbm
10,566 MHz 10.131 MHz | 300.000 kHz 6.42561 GHz -43,80 dBm -10,29 dB 10,591 MHz 19,181 MHz | 300.000 kHz 6.44563 GHz -56,42 dBm
19,131 MHz 28.697 MHz | 300.000 kHz 6.44366 GHz -68.56 dBm -15.14 dB 19,181 MHz 28.771 MHz | 300.000 kHz 6.46373 GHz -68,33 dBm
28,697 MHz 40.000 MHz | 300,000 kHz 6.44390 GHz -58,40 dBm -14.93 d 28,771 MHz 308,362 MHz | 300.000 kHz 6.46542 GHz -68.03 dBm
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Plot on Channel 6475MHz

RefLevel 10.80 dBm
SGL Count 100/100

Offset 21.80 d8 Mode Auto Sweep

Plot on Channel 6515MHz

Ref Level 10.80 dBm
SGL Count 100/100

Offset 21.80 d& Mode Auto Sweep
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CF 6.475 GHz 1001 pts Span 80.0 MHz | |(GF 6.515 GHz 1001 pts Span 80.0 MHz.

Spectrum Emission Mask
Peak Power -12.98 dBm

Standard: None

Spectrum Emission Mask Standard: None

Plot on Channel 6535MHz

RBW 300.000 kHz Peak Power -13.51 dBm RBW 300.000 kHz
Range Low | Rangeup | REBW | Frequency | PoweraAbs | PowerRel |  aLimit | RangeLow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  aLimit |
-40,000 MHz -28.771 MHz 300,000 kHz 6.44563 GHz 68,11 dbm -55.13 dB -15.13 d8 -40,000 MHz -28.771 MHz | 300.000 kHz 6.48567 GHz -68,10 dbm -54.50 dB -14.59 dB
-28.771 MHZ -19.181 MHz  300.000 kHz 6.44635 GHz -68.19 dBm -55.21 dé -15.36 dB -28.771 MHZ -19.181 MHz | 300.000 kHz 6.48627 GHz -68.24 deém 5474 d8 | -14.79 dB.
-19,181 MHz -10.591 MHz | 300,000 kHz 6.46437 GHz -56,09 dBm -43.10 dB -23.07 d -19,181 MHz -10.581 MHz | 300.000 kHz 6.50437 GHz -57.91 dém -44.41 dB
-10,591 MHz -9.591 MHz | 300.000 kHz 6.46445 GHz -55.,64 dBm -42.66 db -23.49 dB -10,591 MHz -9.501 MHz | 300.000 kHz 6.50445 GHz -57.15 dBm -43.64 dB
9,581 MHz 10.551 MHz | 300.000 kHz 6.48555 GHz -51.57 dbm -30.99 db -19.62 db 9,531 MHz 10,591 MHz | 300.000 kHz 6.52463 GHz 22,14 dbm -3.64 dB
10501 MHz 10.181 MHz | 300.000 kHz 6.48563 GHz -52,03 dém -39.94 dB -19,90 dB 10,591 MHz 19,181 MHz | 300.000 kHz 6.52563 GHz -44.50 dBm -30.99 dB
19,181 MHz 28.771 MHz | 300.000 kHz 6.50373 GHz 68,31 dBm 55338 -15.38 dB 19,181 MHz 28.771 MHz | 300.000 kHz 6.54373 GHz -68.14 dBm 5463 d8 |
28,771 MHz 40.000 MHz | 300,000 kHz 6.50397 GHz -68.05 dBm -55.07 dB -15.07 db 28,771 MHz 40.000 MHz | 300.000 kHz 6.54389 GHz -58.04 dBm -54.54 dB -14.54 dB

ReflLevel 11.10 dém
STOP Count 100/100

Offset 22,10 d8 Mode Auto Sweep

Date: 1

Plot on Channel 6695MHz

ReflLevel 11.10 dBm
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CF 6.535 GHz 1001 pts Span 80.0 MHz CF 6.695 GHz 1001 pts Span 80.0 MHz

Spectrum Emission Mask
Peak Power -11.40 dBm

Standard: None

Spectrum Emission Mask Standard: None

RBW 300.000 kHz Peak Power -12.06 dBm RBW 300.000 kHz
Range low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  alimit | Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-40,000 MHz -28.667 MHz 300,000 kHz 6.50610 GHz -67.49 dbm -56.00 dB -16.00 db -40,000 MHz | -28.687 MHz | 300.000 kHz 6.66602 GHz -67.45 dbm -55.36 dB -15.38 B
-28.697 MHz -19.131 MHz  300.000 kHz 6.50634 GHz -67.59 dBm -56.20 dB -16.25 dB -28.697 MHzZ -19.131 MHz __ 300.000 kHz 6.66634 GHZ -67.56 dBm -55.50d8 | -15.55 dB
-19,131 MHz -10.566 MHz | 300,000 kHz 6.52439 GHz -42,11 dém -30.72 dB -10.,68 dB 119131 MHz | -10.566 MHz | 300.000 kHz 6.68439 GHz -51,45 dém -39.39 dB -19.35 dB
-10.566 MHz -8.566 MHz 300,000 kHz. 6.52539 GHz -19,05 dém -7.65 dB -6.82 dB -10.566 MHz -9.566 MHz 300.000 kHz 6.68443 GHz -50.63 dBm -38.57 dB -19.40 dB
9,566 MHz 10.566 MHz  300.000 kHz 6.54552 GHz -54.22 dbm -42.83 db -23.66 db 9,566 MHz 10566 MHz | 300.000 kHz 6.70552 GHz -54.26 dbm -42.20 db -23.03cb
10,566 MHz 10.131 MHz | 300.000 kHz 6.54561 GHz -54,93 dBm -43.53 dB 23,49 dB 10,566 MHz 19,131 MHz | 300.000 kHz 6.70561 GHz -55.,20 dBm -43.14 dB 231008
19,131 MHz 26.657 MHz | 300.000 kHz 6.56366 GHz -67.65 dBrm -56.25 d8 -16,31 dB 19,131 MHz 28.657 MHz | 300.000 kHz 6.72366 GHz -67.70 dBm S564d8 | -15.69dB
28,697 MHz 40.000 MHz | 300,000 kHz 656462 GHz -67.60 dBm -56.21 dB -16,21 dB 28,697 MHz 40.000 MHz | 300.000 kHz 6.72406 GHz -67 66 dBm -55.50 d -15.60 db
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Plot on Channel 6855MHz

Plot on Channel 6875MHz

pectrum | | spectrum =
Reflevel 11.00 dém  Offset 22.00 d2 Mode Auto Sweep ReflLevel 10.90 dem  Offset 21.90 dB Mode Auto Sweep
S6GL Count 1007100 SGL Count 100/100
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-80 df -80 dBr
CF 6.855 GHz 1001 pts Span 80.0 MHz CF 6.875 GHz 1001 pts Span 0.0 MHz.
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -12.97 dBm REW 300.000 kHz Peak Power -13.31 dBm REBW 300.000 kHz
Range Low | RangeUp | REBW | Frequency | PoweraAbs | PowerRel |  aLimit RangeLow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  aLimit |
-40,000 MHz | -26.607 MHz __300.000 kHz 6.62314 GHz -67.50 dBm 5453d8 -14.53 dB -40,000 MMz -28.607 MHz _300.000 kHz 6.64450 GHz -67.65 dBm -S4.34.dB -14.34 0B
-28.697 MHZ -19.131 MHz 300.000 kHz 6.82634 GH2 | -67.53 dBm -54.56 dB. -14.61 dB -28.697 MHz -19.131 MHz 300.000 kHz 6.84634 GH2 | -67.77 dBm 54.46d8 |
19,131 MHz | -10.566 MHz | 300.000 kHz 684439 GHz -56.59 dBm -43.62 dB -23.58 dB -19.131MHz | -10.566 MHz | 300.000 kHz 686439 GHz -57.25 dBm -43.94 dB
-10.566 MHz -8.566 MHz 300,000 kHz. 6.84443 GHz -56.19 dBm -43.22 d8 -24.05 dB -10.566 MHz -9.566 MHz 300.000 kHz 6.86443 GHz -56.21 dBm -42.90 d&
9,566 MHz 10.566 MHz | 300.000 kHz 6.06461 GHz -20,54 dBm 757 d8 -6.74 dB 9,566 MHz 10.566 MHz | 300.000 kHz 6.63461 GHz -20,89 dBm -7.56 dB
10,566 MHz 10.131 MHz | 300.000 kiHz 6.85561 GHz -42,53 dBm 2056 dB -10.52 d8 10,566 MHz 10,131 MHz | 300.000 kHz 6.83561 GHz -42,66 dBm -30.35 de
19,131 MHz 26.657 MHz | 300.000 kHz 6.88358 GHz | -67.37 dBrm 54,40 dB. -14.55 dB 19,131 MHz 28.657 MHz | 300.000 kHz 6.90366 GHz | -67.33 dBrm -5+.02d8 |
28,697 MHz 40.000 MHz | 300.000 kHz 6.88734 GHz -67.29 dBm 54.32 dB -14.32 dB 28,697 MHz 40.000 MHz | 300.000 kHz 6.90414 GHz -67.20 dBm -53.89 dB -13.89 dB
Date Date:
pectrum | | spectrum =
Reflevel 10.90 dém  Offset 21.90 d2 Mode Auto Sweep ReflLevel 10.90 dem  Offset 21.90 dB Mode Auto Sweep
S6GL Count 1007100 SGL Count 100/100
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CF 6.895 GHz 1001 pts Span 80.0 MHz CF 6.995 GHz 1001 pts Span 0.0 MHz.
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -12.19 dBm REW 300.000 kHz Peak Power -11.94 dBm REBW 300.000 kHz
Range Low | RangeUp | REBW | Frequency | PoweraAbs | PowerRel |  aLimit | RangeLow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  aLimit |
-40,000 MHz | -26.607 MHz __300.000 kHz 6.85562 GHz -67.37 dBm -55.18 dB -15.18 dB -40,000 MHz | -28.622 MHz _300.000 kHz 6.95257 GHz -66.54 dBm -54.60 dB -14.60 dB
28,657 MHz | -19.131 MHz _ 300.000 kHz 6.86634 GHz | 67,45 dBm -55.26 dB. -15.31d8 28,622 MHz | -19.081 MHz  300.000 kHz. 695642 GHz | -66.67 dBm S¢74de | -14.790B
19,131 MHz | -10.566 MHz | 300.000 kHz 609439 GHz -42,69 dBm -30.49 db -10.46 dB -19.081 MHz | -10.540 MHz | 300.000 kHz 6.99442 GHz -50,00 dBm -38.06 dB -18.02 dB
-10.566 MHz -8.566 MHz 300,000 kHz. 6.88539 GHz -19.83 dBm -7.64 dB -6.81dB -10.540 MHz -9.540 MHz 300.000 kHz 6.98450 GHz -49,31 dBm -37.37 dB -18.20 dB
9,566 MHz 10.566 MHz | 300.000 kHz 6.90552 GHz -54,83 dBm -42 64 dB -23.47 db 9,540 MHz 10.540 MHz | 300.000 kHz 7.00550 GHz -53,95 dBm -42.01 df -22.85 dB
10,566 MHz 10.131 MHz | 300.000 kiHz 6.00561 GHz -55.50 dBm -43.30 d& -23.27 dB 10,540 MHz 10.081 MHz | 300.000 kHz 7.00558 GHz 54,64 dBm 4271 d8 22,67 dB
19,131 MHz 26.657 MHz | 300.000 kHz 6.92366 GHz | -67.16 dBrm -54.96 0B -15.01dB 19,081 MHz 28.622 MHz | 300.000 kHz 7.02358 GHz | -67.92 dBrm 559808 | -16.03dR
28,697 MHz 40.000 MHz | 300.000 kHz 6.92398 GHz -66.99 dBm 54.79 dB -14.80 dB 28,622 MHz 40.000 MHz | 300.000 kHz 7.02374 GHz -67.74 dBm -55.80 dB -15.80 dB
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Plot on Channel 7095MHz
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Spectrum Emission Mask
Peak Power -11.29 dBm

1001 pts
Standard: None

Span 76.324 MHz

RBW 300.000 kHz

Range Low | RangeUp | REBW | Frequency | PoweraAbs | PowerRel |  aLimit |
-38.162 MHz | -26.622 MHz __300.000 kHz 7.06474 GHz -67.35 dBm -56.05 dB -16.05 dB
-28.622 MHZ -19.081 MHz 300.000 kHz. 7.06642 GH2 -67.72 dBm -56.42 dB -16.47 dB
-19.081 MHz | -10.540 MHz | 300.000 kHz 7.08442 GHz -54,50 dBm -43.21 dB -22.17.dB
-10.540 MHz -8.540 MHz 300,000 kHz. 7.08450 GHz -54,14 dBm -42.85 dg -23.62d8

9,540 MHz 10.540 MHz | 300.000 kHz 7.10458 GHz -17.76 dBm -6.47 dB
10,540 MHz 19.081 MHz 300.000 kHz 7.10558 GHz -41,59 dém -20.30 d&
19,081 MHz 26.622 MHz | 300.000 kHz 7.12358 GHz -68.18 dBrm 56.89 dB
28,622 MHz 38.162 MHz | 300.000 kHz 7.12503 GHz -68.01 dBm 71
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Spectrum né] Spectrum 'Iv'-]
RefLevel 10.80 dbm  Offset 21.80 d2 Mode Auto Sweep RefLevel 10.90 dem  Offset 21.90 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1°m AvgPwr (@ 1°m AvgPwr
Limi hack PASS Limit §heck PABS
0 defe2a 0 defe2ar
-10 der -10 der
204 f} | | 204 i \
30d | WL‘.J\l.un \ a0d \ e heodheki ). 21
— i ATk i
40 d S ! e 40 d .
— / | L \
- f' 3\ ~ — \‘ =
-60 — -60 o
o S E— E— =i =
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CF 5.955 GHz 1001 pts Span 80.0 MHz CF 6.195 GHz 1001 pts Span B0.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -13.36 dBm RBW 300.000 kHz Peak Power -13.12 dBm RBW 300.000 kHz
Range Low | Rangeup | REBW | Frequency | PoweraAbs | PowerRel |  aLimit RangeLow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | |
-40,000 MHz -28.771 MHz 300,000 kHz 5.02611 GHz -67.08 dbm -53.73 dB -13.73 dB -40,000 MHz -28.622 MHz | 300,000 kHz 6.16554 GHz -67.74 dbm -54.62 dB
2B 771MHz | -19.181MHz  300.000 kHz 5.92627 GHz -67.12 dBm 5377 8 -13.82 dB 28,622 MHz | -19.081 MHz _ 300.000 kHz 6.16642 GHz -67 .83 dBm S+71dB
-19,181 MHz -10.591 MHz | 300,000 kHz 5.94437 GHz -43,48 dBm -30.12 dB -10,08 dB -19,081 MHz -10.540 MHz | 300,000 kHz 6.18442 GHz -42,52 dém
-10,591 MHz -9.591 MHz | 300.000 kHz 5.94537 GHz -18.83 dBm 5.45.8 -4.64 dB -10,540 MHz -9.540 MHz | 300.000 kHz 6.18542 GHz -17.36 dBm
9,581 MHz 10.551 MHz | 300.000 kHz 5.96555 GHz -53.22 dbm -39.86 db -20.,70 db 9,540 MHz 10540 MHz | 300.000 kHz 6.20550 GHz -52,48 dbm
10501 MHz 10.181 MHz | 300.000 kHz 5.06563 GHz 53,81 dBm -40.45 dB 20,42 dB 10,540 MHz 19.081 MHz | 300.000 kHz 6.20566 GHz 53,64 dBm
19,181 MHz 28.771 MHz | 300.000 kHz 5.98373 GHz 67,31 dBm -53.96 d8 -14.01 dB 19,081 MHz 28.622 MHz | 300.000 kHz 6.22358 GHz -68.01 dBm
28,771 MHz 40.000 MHz | 300,000 kHz 5.98405 GHz 67,20 dBm 53 -13.85 dB 28,622 MHz 40.000 MHz | 300.000 kHz 6.22558 GHz -67.80 dBm
1
L J L J
Date: 1 Date: 1 22 o
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RefLevel 10.60 dbm  Offset 21.60 d2 Mode Auto Sweep RefLevel 10.60 dem  Offset 21.80 dB Mode Auto Sweep
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CF 6.415 GHz 1001 pts Span 80.0 MHz CF 6.435 GHz 1001 pts Span B0.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -13.62 dBm RBW 300.000 kHz Peak Power -13.74 dBm RBW 300.000 kHz
Range Low | RangeUp | REBW | Frequency | PoweraAbs | PowerRel |  aLimit | RangeLow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | |
-40,000 MHz -28.667 MHz 300,000 kHz 6.38626 GHz -67.74 dbm -54.12 dB -14.12 dB -40,000 MHz -28.771 MHz | 300.000 kHz 6.40563 GHz -67.60 dbm -53.95 dB
-28.697 MHz -19.131 MHz | 300.000 kHz 6.38634 GHz -67.96 dBm 5434 d8 -14.39 dg -28.771 MHZ -19.181 MHz | 300.000 kHz 6.40627 GHz -67.67 dBm -53.93 dB
-19,131 MHz -10.566 MHz | 300,000 kHz 6.40439 GHz -53,77 dém -40.15 dB -20,11d8 -19,181 MHz -10.581 MHz | 300.000 kHz 6.42437 GHz ~44,48 dBm
-10.566 MHz -9.566 MHz | 300.000 kHz 6.40443 GHz -53,16 dBm -39.54db -20,37 dB -10,591 MHz -9.501 MHz | 300.000 kHz 6.42537 GHz -19.58 dBm
9,566 MHz 10.566 MHz  300.000 kHz 6.42461 GHz -18,44 dbm -4.81d8 -3.58 db 9,531 MHz 10,591 MHz | 300.000 kHz 6.44555 GHz -52.50 dbm
10,566 MHz 10.131 MHz | 300.000 kHz 6.42561 GHz -43,80 dBm -30.18 dB -10.14 dB 10,591 MHz 19,181 MHz | 300.000 kHz 6.44571 GHz -54.56 dBm
19,131 MHz 28.697 MHz | 300.000 kHz 6.44366 GHz -68.06 dBm 5444 d8 -14.49 dB 19,181 MHz 28.771 MHz | 300.000 kHz 6.46373 GHz -67.74 dBm
28,697 MHz 40.000 MHz | 300,000 kHz 6.44390 GHz 57,91 dBm 54,20 -14.29 dB 28,771 MHz 40.000 MHz | 300.000 kHz 6.46389 GHz -67 66 dBm
1 1
L J L J
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Plot on Channel 6475MHz

Plot on Channel 6515MHz

RefLevel 10.80 dBm
SGL Count 100/100

Offset 21.80 d8 Mode Auto Sweep

Ref Level 10.80 dBm
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CF 6.475 GHz 1001 pts Span 80.0 MHz | | GF 6.515 GHz 1001 pts Span B0.0 MHz.

Spectrum Emission Mask
Peak Power -13.51 dBm

Standard: None

Spectrum Emission Mask Standard: None

RBW 300.000 kHz Peak Power -14.36 dBm RBW 300.000 kHz
Range Low | Rangeup | REBW | Frequency | PoweraAbs | PowerRel |  aLimit | RangeLow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  aLimit |
-40,000 MHz -28.771 MHz 300,000 kHz 6.44426 GHz -67.57 dbm -54.05 dB -14.05 db -40,000 MHz -28.771 MHz | 300.000 kHz 6.48434 GHz -67.67 dbm -53.31 dB 133108
-28.771 MHZ -19.181 MHz  300.000 kHz 6.44627 GHz -67.54 dBém -54.03 d& -14.08 d& -28.771 MHZ -19.181 MHz | 300.000 kHz 6.48627 GHz -67.62 dBm -53.26 d8 |
-19,181 MHz -10.591 MHz | 300,000 kHz 6.46437 GHz -53.88 dBm -40.37 dB -20,33 dB -19,181 MHz -10.581 MHz | 300.000 kHz 6.50429 GHz -55.56 dBm -41.20 dB
-10,591 MHz -9.591 MHz | 300.000 kHz 6.46445 GHz -53,10 dBm -39.56 dB -20,42 dB -10,591 MHz -9.501 MHz | 300.000 kHz 6.50445 GHz 54,41 dBm -40.05 dB
9,581 MHz 10.551 MHz | 300.000 kHz 6.48463 GHz -19.27 dbm 5.76 dB -4.92 db 9,531 MHz 10,591 MHz | 300.000 kHz 6.52463 GHz -19.62 dbm -5.45 db
10501 MHz 10.181 MHz | 300.000 kHz 6.48563 GHz -44,33 dBm -30.82 dB -10,78 dB 10,591 MHz 19,181 MHz | 300.000 kHz 6.52563 GHz -44.65 dBm -30.20 dB
19.181 MHz 28.771 MHz __ 300.000 kHz 650373 GHz -67.68 dBm -54.17 dB -14.22 dB 19,181 MHz 28.771 MHz __ 300.000 kHz 6.54373 GHz -67.72 dBm -53.35d8 |
28,771 MHz 40.000 MHz | 300,000 kHz 6.50461 GHz 57,71 dBm -54.20 dB -14.20 dB 28,771 MHz 40.000 MHz | 300.000 kHz 6.54445 GHz 57,71 dBm -53.34 dB -13.34 dB
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CF 6.535 GHz 1001 pts Span 80.0 MHz CF 6.695 GHz 1001 pts Span 76.524 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -11.44 dBm RBW 300.000 kHz Peak Power -11.50 dBm RBW 300.000 kHz
Range Low | RangeUp | REBW | Frequency | Powerabs | PowerRel |  aALimit | RangeLow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  aLimit |
-40,000 MHz -28.667 MHz 300,000 kHz 6.50618 GHz -66.62 dBm -55.18 dB -15.18 dB -38,262 MHz -28.667 MHz | 300,000 kHz 6.66473 GHz -66.52 dbm -55.02 dB
28,697 MHz | -19.131 MHz _ 300.000 kHz 6.50642 GHz -66.60 dBm -55.16 d8 -15.31d8B 28,697 MHz | -19.131 MHz | 300.000 kHz 6.66634 GHz -66.37 dBm 5487 dB |
-19,131 MHz -10.566 MHz | 300,000 kHz 6.52439 GHz -41,37 dém -29.93 dB -9.89 dB -19,131 MHz -10.566 MHz | 300.000 kHz 6.68440 GHz -41,68 dBm -30.18 dB
-10.566 MHz -9.566 MHz | 300.000 kHz 6.52539 GHz -16.45 dBm 5.02d8 -4.18 dB -10,566 MHz -9.566 MHz | 300.000 kHz 6.68540 GHz -16,35 dBm -4.65 dB
9,566 MHz 10.566 MHz  300.000 kHz 6.54552 GHz -51.08 dbm -39.65 db -20,48 db 9,566 MHz 10566 MHz | 300.000 kHz 6.70553 GHz -51.03 dbm -33.54 db
10,566 MHz 10.131 MHz | 300.000 kHz 6.54561 GHz -52,00 dBm -40.65 dB 20,61 dB 10,566 MHz 19,131 MHz | 300.000 kHz 6.70560 GHz 51,42 dBm -30.92 dB
19,131 MHz 28.697 MHz | 300.000 kHz 6.56366 GHz -66.67 dBm 5543 d8 -15.48 dB 19,131 MHz 28.637 MHz | 300.000 kHz 6.72366 GHz 66,77 dBm 55.27 B |
28,697 MHz 40.000 MHz | 300,000 kHz 6.56414 GHz -66.81 dBm -55.37 dB -15,37 d 28,697 MHz 30.262 MHz | 300.000 kHz 6.72427 GHz -66.59 dBm -55.00 dB -15.09 db
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Plot on Channel 6855MHz

Plot on Channel 6875MHz

Spectrum “é] Spectrum “é’
RefLevel 11.00 dbm  Offset 22.00 d2 Mode Auto Sweep RefLevel 10.90 dem  Offset 21.90 d@ Mode Auto Sweep
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CF 6.855 GHz 1001 pts Span 80.0 MHz CF 6.875 GHz 1001 pts Span B0.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -13.32 dBm RBW 300.000 kHz Peak Power -13.72 dBm RBW 300.000 kHz
Range Low | RangeUp | REBW | Frequency | PoweraAbs | PowerRel |  aLi RangeLow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-40,000 MHz -28.667 MHz 300,000 kHz 6.82482 GHz -67.07 dbm 53.74 6B -13.75 db -40,000 MHz -28.667 MHz | 300,000 kHz 6.84200 GHz -67.05 dbm -53.33d8
-28.697 MHz -19.131 MHz  300.000 kHz 682642 GHz | -67.09 dBm -53.76 dB. -13.92 dB -28.697 MHzZ -19.131 MHz __ 300.000 kHz 6.84634 GHz | -67.21 dBm -53.50d8 |
19131 MHz | -10.566 MHz 300,000 kHz 6.84439 GHz -54.15 dém -40.83 db -20,79 dB 119131 MHz | -10.566 MHz | 300.000 kHz 6.86439 GHz -53,59 dém -39.868 dB
-10.566 MHz -9.566 MHz | 300.000 kHz 6.84443 GHz -53.09 dBm 39.77db -20.60 dB -10,566 MHz -9.566 MHz | 300.000 kHz 666448 GHz -53.19 dBm -39.48 dB
9,566 MHz 10.566 MHz  300.000 kHz 606461 GHz -18,36 dbm -5.03 dB -4.20 db 9,566 MHz 10566 MHz | 300.000 kHz 608461 GHz -18,73 dbm -5.01dB
10,566 MHz 10.131 MHz | 300.000 kHz 6.86561 GHz -43,82 dBm -30.50 dB -10,46 dB 10,566 MHz 19,131 MHz | 300.000 kHz 6.88561 GHz -43,82 dBm -30.10 dB
19,131 MHz 28.697 MHz | 300.000 kHz 6.68350 GHz | -66.80 dBm -53.47 dB. -13.73dB 19,131 MHz 28.637 MHz | 300.000 kHz 6.90366 GHz | -66.83 dBm 53118 |
28,697 MHz 40.000 MHz | 300,000 kHz 6.88302 GHz 56,90 dBm -53.58 db -13.58 dB 28,697 MHz 40.000 MHz | 300.000 kHz 6.90374 GHz -66.65 dBm -52.93 d

Plot on Channel 6895MHz

Plot on Channel 6995MHz
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RefLevel 10.90 dbm  Offset 21.90 d2 Mode Auto Sweep RefLevel 10.90 dem  Offset 21.90 d@ Mode Auto Sweep
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CF 6.895 GHz 1001 pts Span 76.524 MHz CF 6.995 GHz 1001 pts Span B0.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -12.36 dBm RBW 300.000 kHz Peak Power -11.99 dBm RBW 300.000 kHz
Range Low | RangeUp | REBW | Frequency | PoweraAbs | PowerRel |  aLimit | RangeLow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  aLimit |
-38,262 MHz -28.667 MHz 300,000 kHz 6.86611 GHz -66.50 dbm 54,14 6B 14,14 dB -40,000 MHz -28.622 MHz | 300,000 kHz 6.96400 GHz -65.54 dbm -53.55 dB
-28.697 MHz -19.131 MHz  300.000 kHz 6.86634 GHz | -66.72 dBm -54.36 dB. -14.40 dB -28.622 MHz -19.081 MHz _ 300.000 kHz 696642 GHz | -65.55 dBm -53.56 d8 |
19131 MHz | -10.566 MHz 300,000 kHz 6.88440 GHz -41,94 dBm -29.58 dB -9.55dB 19,081 MHz | -10.540 MHz | 300.000 kHz 6.98442 GHz -40,05 dBm
-10.566 MHz -9.566 MHz | 300.000 kHz 6.88540 GHz -17.24 dBm -485d8 -4.11dB -10,540 MHz -9.540 MHz | 300.000 kHz 6.98542 GHz -15.09 dBm
9,566 MHz 10.566 MHz  300.000 kHz 6.80553 GHz -51.68 dbm -39.32 db -20.08 db 9,540 MHz 10540 MHz | 300.000 kHz 7.00550 GHz -51.36 dbm
10,566 MHz 10.131 MHz | 300.000 kHz 6.90560 GHz 51,93 dém -39.57 dB -10,53 dB 10,540 MHz 19.081 MHz | 300.000 kHz 7.00558 GHz 52,32 dém
19,131 MHz 28.697 MHz | 300.000 kHz 6.92358 GHz | 66,48 dBm 54.12.d8. -14.26 dB 19,081 MHz 28.622 MHz | 300.000 kHz 7.02358 GHz | -67.06 dBm
28,697 MHz 38.262 MHz | 300.000 kHz 6.92396 GHz 66,29 dBm -53.94 dB -13.94 d 28,622 MHz 40.000 MHz | 300.000 kHz 7.02374 GHz 66,48 dBm
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Plot on Channel 7095MHz
Spectrum [@

RefLevel 10.90 dbm  Offset 21.90 d2 Mode Auto Sweep
SGL Count 100/100
(@ 1°m AvgPwr

Limit ¢hack PABS
0 B2
-10 dBr
7 ]
od \ "W.
20 7 i T
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-40 d e A —
B ] | =
-50 d — \\ .
7
. S R TS W——
-80 dBr
CF 7.095 GHz 1001 pts Span 76.324 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.81 dBm REW 300.000 kHz
Range Low | RangeUp | REBW | Frequency | PoweraAbs | PowerRel |  aLimit |
-38.162 MHz | -26.622 MHz __300.000 kHz 7.06353 GHz -66.27 dBm 54.47 dB 1447 dB
-28.622 MHZ -19.081 MHz 300.000 kHz. 7.06672 GH2 -66.36 dBm -54.55 dB -14.93 dB
-19.081 MHz | -10.540 MHz | 300.000 kHz 7.08442 GHz -52,07 dBm -40.26 dB -20.23dB
-10.540 MHz -8.540 MHz 300,000 kHz. 7.08450 GHz -51.16 dBm -39.36 d8 -20.13d8
9,540 MHz 10.540 MHz | 300.000 kHz 7.10458 GHz -16.19 dBm -4.39 dB -3.62 dB
10,540 MHz 19.081 MHz 300.000 kHz 7.10558 GHz -41.67 dBm -29.86 d8
19,081 MHz 26.622 MHz | 300.000 kHz 7.12358 GHz -67.37 dBrm 55.56 B
28,622 MHz 38.162 MHz | 300.000 kHz 7.12412 GHz -66.69 dBm 09
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Spectrum né] Spectrum 'Iv'-]
RefLevel 10.80 dbm  Offset 21.80 d2 Mode Auto Sweep RefLevel 10.90 dem  Offset 21.90 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1°m AvgPwr (@ 1°m AvgPwr
Limi hack PASS Limit §heck PA]
0 defe2a 0 defe2ar
-10 der i e -10 der T ]
204 | N 204 |/' N
] C ] C
-40 d B ; L'k S 0 B t'k S S
-50 df L — -50 df ‘I T —
L
/ - ] _
-70 d i | —
-80 der -80 der
CF 5.965 GHz 1001 pts Span 160.0 MHz CF 6.205 GHz 1001 pts Span 160.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -11.83 dBm RBW 300.000 kHz Peak Power -11.74 dBm RBW 300.000 kHz
Range Low | RangeUp | REBW | Frequency | PoweraAbs | PowerRel |  aLimit RangeLow | RangeUp | RBW Frequency | PowerAbs | PowerRel |  alimit |
-80.,000 MHz -60.000 MHz 300,000 kHz 5.00306 GHz -64.,35 dbm -52.52 dB -12,52 dB -80,000 MHz | -60.000 MHz | 300.000 kHz 6.14188 GHz -64.80 dbm -53.06 dB
-60.000 MHZ -40.000 MHz | 300.000 kHz 5.90508 GHz -64.47 dBm -52.65 d& -12.70 dB -60.000 MHz -40.000 MHz | 300.000 kHz 6.14508 GHz -64.66 dBm -52.92 dB
-40,000 MHz -21.000 MHz | 300,000 kHz 5.94392 GHz -55,31 dém -43.49 dB -23,45 dB -40,000 MHz | -21.000 MHz | 300.000 kHz 6.18392 GHz -54.99 dBm -43.25 dB
21,000 MHz | -20.000 MHz 300,000 kHz 5.94408 GHz -54.02 dBm -42.19.dB -23.86 dB 21,000 MHz | -20.000 MHz | 300.000 kHz 6.18408 GHz 54,11 dBm -42.37 dB
20,000 MHz 21.000 MHz | 300,000 kHz 5.98562 GHz -54.38 dbm -42.56 db 24,22 db 20,000 MHz 21.000 MHz | 300.000 kHz 6.22562 GHz -54,31 dbm -42.57 dbs
21,000 MHz 40.000 MKz | 300,000 kHz 5.08608 GHz -55.,53 dém -43.70 dB 23,67 dB 21,000 MHz 40.000 MHz | 300.000 kHz 6.22608 GHz -55.,29 dBm -43.55 dB
40,000 MHz 60.000 MHz | 300,000 kHz 6.02492 GHz -65.16 dBm 5334 d8 -13.38 dB 40,000 MHz 60.000 MHz | 300.000 kHz 6.26476 GHz -65.27 dBm
60,000 MHz 80.000 MHz | 300,000 kHz 6.02652 GHz -65.09 dBm 53 -13.26 dB 0,000 MHz 80.000 MHz | 300.000 kHz 6.26620 GHz -65,35 dBm
1
L J L
pectrum 2 pectrum =
RefLevel 10.60 dbm  Offset 21.60 d2 Mode Auto Sweep RefLevel 10.60 dem  Offset 21.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1°m AvgPwr (@ 1°m AvgPwr
Limit ¢hack PASS Limit ¢heck PABS
200 0 a2
—1 -10 der
f i B [ |
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50 di _ ~— .50 d T fl ~
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70 der -70 df
-80 d -80 der
CF 6.405 GHz 1001 pts Span 160.0 MHz CF 6.445 GHz 1001 pts Span 160.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -11.95 dBm RBW 300.000 kHz Peak Power -11.27 dBm RBW 300.000 kHz
Range Low | RangeUp | REBW | Frequency | PoweraAbs | PowerRel |  aLimit | RangeLow | RangeUp | RBW Frequency | PowerAbs | PowerRel |  alimit |
-80.,000 MHz -60.000 MHz 300,000 kHz 6.34412 GHz -65.27 dbm -53.31 dB -13.31d8 -80,000 MHz | -60.000 MHz | 300.000 kHz 6.38316 GHz -64.64 dBm -53.37 dB -13.37 B
-60.000 MHZ -40.000 MHz | 300.000 kHz 6.34508 GHz -65.43 dém 53.47 dB -13.52 dg -60.000 MHz -40.000 MHz | 300.000 kHz 6.38508 GHz -64.67 dBém -53.40 dB -13.44 dB.
-40,000 MHz -21.000 MHz | 300,000 kHz 6.38392 GHz -55.15 dém -43.19 dB 23,16 dB -40,000 MHz | -21.000 MHz | 300.000 kHz 642392 GHz -54.,47 dBm -43.20 dB 2316 B
21,000 MHz | -20.000 MHz 300,000 kHz 6.38408 GHz -53,89 dBm 4194 d -23.60 dB 21,000 MHz | -20.000 MHz | 300.000 kHz 6.42408 GHz 53,41 dBm -42.14 dB -23.81dB
20,000 MHz 21.000 MHz | 300,000 kHz 6.42552 GHz -54,31 dbm -42.35 db -24.02 db 20,000 MHz 21.000 MHz | 300.000 kHz 6.46552 GHz -53.52 dbm -42.25 db -23.92 cb
21,000 MHz 40.000 MKz | 300,000 kHz 6.42608 GHz -55.18 dém -43.23 dB 23,19 dB 21,000 MHz 40.000 MHz | 300.000 kHz 6.46608 GHz -54.64 dBm -43.37 dB 233208
40,000 MHz 60.000 MHz | 300,000 kHz 6.46492 GHz -65.47 dBm 5352 8 -13.56 dB 40,000 MHz 60.000 MHz | 300.000 kHz 6.50492 GHz 65,47 dBm -5+.20 dB -14.25 dB
60,000 MHz 80.000 MHz | 300,000 kHz 6.46556 GHz 65,27 dBm -53.31 -13.31 dB 0,000 MHz 80.000 MHz | 300.000 kHz 6.50604 GHz 65,19 dBm -53.92 dB -13.92 dB
il 1 1
L L J L J
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Plot on Channel 6485MHz

Plot on Channel 6525MHz

Spectrum “é] Spectrum “é’
RefLevel 10.80 dbm  Offset 21.80 d2 Mode Auto Sweep RefLevel 11.00 dem  Offset 22.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1°m AvgPwr (@ 1Rm AvgPwr
Limit ¢hack PASS Limit §heck PABS
0 defe2a 0 defe2ar
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-80 der -80 df
CF 6.485 GHz 1001 pts Span 160.0 MHz CF 6.525 GHz 1001 pts Span 160.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -10.67 dBm RBW 300.000 kHz Peak Power -10.40 dBm RBW 300.000 kHz
Range Low | RangeUp | REBW | Frequency | PoweraAbs | PowerRel | RangeLow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  aLimit |
-80.,000 MHz -60.000 MHz 300,000 kHz 6.42402 GHz -64.24 dbm -53.57 db -80,000 MHz | -60.000 MHz | 300.000 kHz 6.46348 GHz -63.96 dBm -53.56 dB -13.56 0B
-60.000 MHZ -40.000 MHz _ 300.000 kHz 642524 GHz -64.22 dBm -53.55dB -13.62 dB -60.000 MHz -40.000 MHz _ 300.000 kHz 646508 GHz -63.98 dBm -53.58d8 | -13.63 dB
-40,000 MHz -21.000 MHz | 300,000 kHz 6.46392 GHz -53,52 dém -42.85 dB 22,82 dB -40,000 MHz | -21.000 MHz | 300.000 kHz 6.50392 GHz -54.16 dBm -43.76 dB 23,73 dB
21,000 MHz | -20.000 MHz 300,000 kHz 6.46408 GHz 52,67 dBm -42.00 dB -23.66 dB 21,000 MHz | -20.000 MHz | 300.000 kHz 6.50408 GHz -52,97 dBm -42.57 dB -24.23dB
20,000 MHz 21.000 MHz | 300,000 kHz 6.50552 GHz -53,42 dbm -42.75 db 24,41 db 20,000 MHz 21.000 MHz | 300.000 kHz 6.54552 GHz -52,78 dbm -42.39 db 24,05 b
21,000 MHz 40.000 MKz | 300,000 kHz 6.50608 GHz -54.,49 dBm -43.82 dB 23,79 dB 21,000 MHz 40.000 MHz | 300.000 kHz 6.54608 GHz 53,77 dém -43.37 dB 23.34 0B
40,000 MHz 60.000 MHz | 300,000 kHz 6.54492 GHz -64.63 dBm -53.96 d8 -14.01 dB 40,000 MHz 60.000 MHz | 300.000 kHz 6.58492 GHz -64.61 dBm S+21dB | -14.26 0B
60,000 MHz 80.000 MHz | 300,000 kHz 6.54536 GHz -54.66 dBm -53.99 -13,99 dB 0,000 MHz 80.000 MHz | 300.000 kHz 6.58604 GHz -64.45 dBm -54.05 d -14.05 db
Date 15:31:12 Date 15:36:49
Spectrum 2 pectrum =
RefLevel 11.00 dbm  Offset 22.00 d2 Mode Auto Sweep RefLevel 10.60 dem  Offset 21.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1°m AvgPwr (@ 1hm AvgPwr
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CF 6.565 GHz 1001 pts Span 160.0 MHz CF 6.685 GHz 1001 pts Span 160.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -10.43 dBm RBW 300.000 kHz Peak Power -10.89 dBm RBW 300.000 kHz
Range Low | RangeUp | REBW | Frequency | Powerabs | PowerRel | RangeLow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  aLimit |
-80.,000 MHz -60.000 MHz 300,000 kHz 6.50332 GHz -64.20 dbm -53.77 dB -80,000 MHz | -60.000 MHz | 300.000 kHz 6.62284 GHz -64.03 dbm -53.14 dB -13.14 0B
60,000 MHz | -40.000 MHz | 300.000 kHz 6.50508 GHz -64.33 dBm 53918 -13.95 dB 60,000 MHz | -40.000 MHz | 300.000 kHz 6.62508 GHz -64.16 dBm S327de |  -13.32dB
-40,000 MHz -21.000 MHz | 300,000 kHz 6.54392 GHz -53,59 dém -43.17 dB -2313d8 -40,000 MHz | -21.000 MHz | 300.000 kHz 6.66392 GHz -54.50 dBm -43.51 dB -23.58 dB
21,000 MHz | -20.000 MHz 300,000 kHz 6.54408 GHz -52,39 dBm 4197 dB -23.64 dB 21,000 MHz | -20.000 MHz | 300.000 kHz 6.66408 GHz 53,28 dBm -42.39 dB -24.06 dB
20,000 MHz 21.000 MHz | 300,000 kHz 6.58552 GHz -53.06 dbm -42.64 db -24,30 db 20,000 MHz 21.000 MHz | 300.000 kHz 6.70552 GHz -53,27 dbm -42.39 db 24,05 cb
21,000 MHz 40.000 MKz | 300,000 kHz 6.58608 GHz -54.15 dém -43.73 dB 23,60 dB 21,000 MHz 40.000 MHz | 300.000 kHz 6.70608 GHz -54.80 dBm -43.91 dB 2388 B
40,000 MHz 60.000 MHz | 300,000 kHz 6.62492 GHz -64.30 dBm -53.87 dB -13.92 dB 40,000 MHz 60.000 MHz | 300.000 kHz 6.74492 GHz -64.21 dBm 53.33dB | -13.37dB
60,000 MHz 80.000 MHz | 300,000 kHz 6.62620 GHz -54.,30 dBm -53.87 -13.87 dB 0,000 MHz 80.000 MHz | 300.000 kHz 6.74508 GHz -54.32 dBm -53.43 dB -13.43 dB
Date Date: 6.DEC.
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Plot on Channel 6845MHz Plot on Channel 6885MHz

Spectrum “é] Spectrum “é’
RefLevel 11.00 dbm  Offset 22.00 d2 Mode Auto Sweep RefLevel 10.90 dem  Offset 21.90 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1°m AvgPwr (@ 1Rm AvgPwr
Limit ¢hack PASS Limit §heck PABS
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-80 df -80 der
CF 6.845 GHz 1001 pts Span 160.0 MHz CF 6.885 GHz 1001 pts Span 160.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -10.58 dBm RBW 300.000 kHz Peak Power -10.76 dBm RBW 300.000 kHz
Range Low | RangeUp | REBW | Frequency | PoweraAbs | PowerRel |  aLimit | RangeLow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  aLimit |
-80.,000 MHz -60.000 MHz 300,000 kHz 6.78444 GHz -63,48 dBm -52.90 dB -12,90 dB -80.,000 MHz -50.000 MHz | 300.000 kHz 6.82220 GHz -63,99 dBm -53.23 dB -13.23 0B
-60.000 MHZ -40.000 MHz _ 300.000 kHz 6.78508 GHz -63.56 dBm -52.99 dB -13.04 dB -60.000 MHz -40.000 MHz _ 300.000 kHz 682508 GHz -63.97 dBm -53.20d8 | -13.25 dB
-40,000 MHz -21.000 MHz | 300,000 kHz 6.82392 GHz -54.16 dBm -43.58 dB -23.55 d -40,000 MHz -21.000 MHz | 300.000 kHz 6.86392 GHz -53.87 dém -43.11 dB -23.07 dB
21,000 MHz | -20.000 MHz 300,000 kHz 6.62408 GHz -52,98 dBm -42.40dB -24.07 db 21,000 MHz | -20.000 MHz | 300.000 kHz 6.86408 GHz -53,00 dBm -42.24 dB -23.90 dB
20,000 MHz 21.000 MHz | 300,000 kHz 6.86552 GHz -52,99 dbm -42.42 db -24.08 db 20,000 MHz 21.000 MHz | 300.000 kHz 6.80552 GHz -53,00 dbm -42.24 db -23.90 ¢
21,000 MHz 40.000 MKz | 300,000 kHz 6.86608 GHz -54,27 dBm -43.60 dB 23,66 dB 21,000 MHz 40.000 MHz | 300.000 kHz 6.90608 GHz -54,23 dém -43.46 dB 2343 dB
40,000 MHz 60.000 MHz | 300,000 kHz 6.90492 GHz -63.86 dBm -53.29 d8 -13.34dB 40,000 MHz 60.000 MHz | 300.000 kHz 6.94476 GHz -63.63 dBm 53.07d8 | -13.21dB
60,000 MHz 80.000 MHz | 300,000 kHz 6.90508 GHz 63,61 dBm -53.03 -13.03 dB 0,000 MHz 80.000 MHz | 300.000 kHz 6.94620 GHz -53.86 dBm -53.10 dB -13.10 dB
Date: 6.DEC.2021 Date: 6.DEC. 2

Plot on Channel 6925MHz Plot on Channel 7005MHz

Spectrum “é] Spectrum “é’
RefLevel 10.90 dbm  Offset 21.90 d2 Mode Auto Sweep RefLevel 10.90 dem  Offset 21.90 d@ Mode Auto Sweep
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-80 der -80 der
CF 6.925 GHz 1001 pts Span 160.0 MHz CF 7.005 GHz 1001 pts Span 160.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -10.35 dBm RBW 300.000 kHz Peak Power -10.47 dBm RBW 300.000 kHz
Range Low | RangeUp | REBW | Frequency | PoweraAbs | PowerRel |  aLimit | RangeLow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  aLimit |
-80.,000 MHz -60.000 MHz 300,000 kHz 686428 GHz -63.60 dBm -53.25 dB -13.25dB -80,000 MHz | -60.000 MHz | 300.000 kHz 6.94364 GHz -63.02 dBm -52.55 dB -12.55 B
60,000 MHz | -40.000 MHz | 300.000 kHz 6.86508 GHz -63.49 dBm 53.14 8 -13.19 dB 60,000 MHz | -40.000 MHz | 300.000 kHz 694508 GHz -63.06 dBm 5259d8 | -1263dB
-40,000 MHz -21.000 MHz | 300,000 kHz 6.90392 GHz -53.24 dBm -42.89 dB -22,85 dB -40,000 MHz | -21.000 MHz | 300.000 kHz 6.98392 GHz -52,60 dBm -42.13 dB 22,09 db
-21.000 MHz -20.000 MHz 300,000 kHz. 6.90403 GHz -52.25 dém -41.80 dg -23.56 dB -21,000 MHz -20.000 MHz 300.000 kHz 6.98403 GHz -51.71 dBm -41.24 dB -22.91 dB
20,000 MHz 21.000 MHz | 300,000 kHz 6.94552 GHz -52,58 dbm 42,23 db -23.90 db 20,000 MHz 21.000 MHz | 300.000 kHz 7.02562 GHz -53,24 dbm -42.76 db 24,43 B
21,000 MHz 40.000 MKz | 300,000 kHz 6.04608 GHz -54.16 dBm -43.80 dB 23,77 dB 21,000 MHz 40.000 MHz | 300.000 kHz 7.02608 GHz -54.00 dBm -43.62 dB -23.50 B
40,000 MHz 60.000 MHz | 300.000 kHz 6.98476 GHz -63.89 dBm -53.54 8 -13.69 dB 40,000 MHz 60.000 MHz | 300.000 kHz 7.06492 GHz 64,82 dBm S+34d8 | -14.390B
60,000 MHz 80.000 MHz | 300,000 kHz 6.98620 GHz -64.57 dBm 54,22 -14,22 d 0,000 MHz 80.000 MHz | 300.000 kHz 7.06540 GHz -54.79 dBm -54.32 dB -14.32 dB
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Plot on Channel 7085MHz

Spectrum o
Ref Level 10,30 dem  Offset 21.90 dB Mode Auto Sweep
SGL Count 100/100
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CF 7.085 GHz 1001 pts Span 160.0 MHz
Spectrum Emission Mask standard: None
Peak Power -9.89 dBm RBW 300.000 kHz
Range Low Range Up | RBAW | _Frequency | Powerabs | PowerRel |  ALimit
-30.000 MHz -60.000 MHz 300.000 kHz 7.02396 GHz -63.61 dBm -53.72dg -13.72 dB
-60.000 MHz | -40.000 MHz | 300.000 kHz 7.02508 GHz -63.59 dBm -53.80 dB -13.85dB
-40.000 MH2 -21.000 MH2 300.000 kHz 7.06392 GHz -53.58 deém -43.69 d8 -2366 dB
-21.000 MHz | -20.000 MHz | 300.000 kHz 7.06408 GHz -52.49 dBm -42,60 dB -24.27 dB
20.000 MHz 21.000 MHz 300.000 kHz 7.10592 GHz -53,08 dém -43,19 dg -24.86 dB
21.000 MHz 40000 MHz | 300.000 kHz 7.10608 GHz -53,63 dBm -43.74 db -23.71dB
40.000 MHz 60.000 MHZ 300.000 kHz 7.14476 GHz -64.19 dam -54.30 d& -14.45 dB
60.000 MHz 80.000 MHz | 300.000 kHz 7.14732 GHz -64.36 dBm 7 dB -14.47 dB
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